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31121558#—

58056991
——— 56157399
55257620 | ‘
|
55257621 55257622 |
o 31510100 I A e
31510099 \?
J \ d
\ 56157393
\ 31411064
31241060
— 58048035
31241080
31411084
31411084 —— 58057385 (GX)
a/ 31112154
(Gx120/160/200) 59053040
(Gx240/340) 59053021
(L70AE)59056127
DALLA MACCHINA Rev.
m“‘m FROM THE MACHINE
m DE LA MACHINE C 0 1 O
DE LA MAQUINA
H.”Z : % ENGINE PROTECTONS PROTECTONSMOTELR | ABDERMASCHINE 730 blz (749283)
Sene 720 blz (750162)
PROTECCIDNESMOTOR MOTORCHUTZ N 710biz (745243) 01/2([5 %
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Pos.

31112154
31121558
31241060
31241080
31411064
31411084
31510099
31510100
55257620
55257621
55257622
56157393
56157399
58048035
58056991
58057385
59053021
59053040
59056127

Id

31112154
31121558
31241060
31241080
31411064
31411084
31510099
31510100
55257620
55257621
55257622
56157393
56157399
58048035
58056991
58057385
59053021
59053040
59056127

Quty

— e e e e e e e e e e e e e

—_—

Description

SCREW TE M8X40 UNI 5739 8G
SCREW TTQ M6X16 UNI 5731
HEXAGON SELFLOCK NUT M6
HEXAGON SELFLOCK NUT M8
WASHER 6,4x12,5

WASHER 8,4x17

RIBBED SCREW 6,3X38 UNI 6950
RIBBED SCREW 6,3X19 UNI 6950
GUARD

GUARD

GUARD

HOLDER

HOLDER

HOLDER

CABLE GLAND 90/200/30

LINE

COMPLETE BUMPERS
COMPLETE BUMPERS
COMPLETE BUMPERS

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION
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Note
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55257620

—— 55257621 55257622

31510100
31510099

31121558#—

31411064
31241060

— 58048035

58056991
56157399

31241080
31411084
31411084 —— 58057385 (GX)
i 31112154
(Gx120/160/200) 59053040
(Gx240/340) 59053021
(L70AE) 59056127
DALLA MACCHINA AGGIORNAMENTO Rev.
PROTEZIDNL FROM THE MACHINE
BLIZ s5e (0 e savae e C01)1
sene DE LA MAQUINA MISEAJOUR
ENGINE PROTECTIONS PROTECTIONSMOTELR AB DER MASCHINE
A CTION 0 APLAZAMIENTO
PROTECCIDNESMOTOR MOTORCHUTZ O N ANASSUNG m %
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Pos.

31112154
31121558
31241060
31241080
31411064
31411084
31510099
31510100
55257620
55257621
55257622
56157393
56157399
58048035
58056991
58057385
59053021
59053040
59056127

Id

31112154
31121558
31241060
31241080
31411064
31411084
31510099
31510100
55257620
55257621
55257622
56157393
56157399
58048035
58056991
58057385
59053021
59053040
59056127

Quty

— e e e e e e e e e e e e e

—_—

Description

SCREW TE M8X40 UNI 5739 8G
SCREW TTQ M6X16 UNI 5731
HEXAGON SELFLOCK NUT M6
HEXAGON SELFLOCK NUT M8
WASHER 6,4x12,5

WASHER 8,4x17

RIBBED SCREW 6,3X38 UNI 6950
RIBBED SCREW 6,3X19 UNI 6950
GUARD

GUARD

GUARD

HOLDER

HOLDER

HOLDER

CABLE GLAND 90/200/30

LINE

COMPLETE BUMPERS
COMPLETE BUMPERS
COMPLETE BUMPERS
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31121558

58056991
— 56157399

2 55257623(740) 0
55257620

ﬁ 55257621 55257622
31510100

31510099

56157393
31411064
31241060
— 58048035
31241080
31411084
31411084 —— 58057385 (Gx)
E/ 31112154
(GX120/160/200) 59053040
(Gx2407/270 0/340/390 Q) 59053021
(15LD440 O /L100AE 0 /L70AE) 59056127
%%@Cﬁgﬁq . AGGIORNAMENTO Rev.
PROTEZIDNIMOTORE
DE LA MACHINE REVISION C 0 1
DELA MAQUNA MISEAJOUR 2
A CTION ENGINE PROTECTIONS PROTECTIONSMOTELR AB DER MASCHINE
APLAZAMIENTO
PROTECCIONESMOTOR MOTORCHUTZ 0 N. ANPASSUNG Olm %
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Pos.

31112154
31121558
31241060
31241080
31411064
31411084
31510099
31510100
55257620
55257621
55257622
55257623
56157393
56157399
58048035
58056991
58057385
59053021
59053040
59056127

Id

31112154
31121558
31241060
31241080
31411064
31411084
31510099
31510100
55257620
55257621
55257622
55257623
56157393
56157399
58048035
58056991
58057385
59053021
59053040
59056127

Quty

— e e e e e e e e e e e e e

—_ =

Description

SCREW TE M8X40 UNI 5739 8G
SCREW TTQ M6X16 UNI 5731
HEXAGON SELFLOCK NUT M6
HEXAGON SELFLOCK NUT M8
WASHER 6,4x12,5

WASHER 8,4x17

RIBBED SCREW 6,3X38 UNI 6950
RIBBED SCREW 6,3X19 UNI 6950
GUARD

GUARD

GUARD

GUARD

HOLDER

HOLDER

HOLDER

CABLE GLAND 90/200/30

LINE

COMPLETE BUMPERS
COMPLETE BUMPERS
COMPLETE BUMPERS
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58056991
56157399

31121558 \

59056127H (L70AE /L100AE /15LD440)
59053021H (Gx240,/270,/340/390)
59053040H (Gx120,/160,/200)
55257623 (740)
55257620

31411064 — & )
31241060— ' P

e b
~— 31510099
T 56157393

\
T~ 58048035

.

58057385 (Gx)
31241084 Y (1)

\
(1) Sostituisce 31241080+31411084 85257622

DALLA MACCHINA AGGIORNAMENTO Rev.
PROTEZIONI MOTORE IE LA APLAZIMIENTO C O 1 :
7 O O ACTION ENGINE PROTECTIONS PROTECTIONS MOTEUR ey MISE A JOUR
PROTECCIONES MOTOR MOTORSCHUTZ REVISION 06 /2009
N- ANPASSUNG
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Pos. Id Q.ty  Description Note
59053021R 59053021H BUMPER C.15LD-ACT-GX ALUM.

59056127R 59056127H BUMPER FOR 740

59053040R 59053040H ALU COMPLETE BUMPER GX160-200

31112154 31112154 SCREW TE M8X40 UNI 5739 8G

—_—

—_ =

31121558 31121558 1 SCREW TTQ M6X16 UNI 5731
31241060 31241060 1 HEXAGON SELFLOCK NUT M6
31241084 31241084 1 SELFLOCK NUT M8 6S

31411064 31411064
31510099 31510099
31510100 31510100

WASHER 6.4x12,5
RIBBED SCREW 6,3X38 UNI 6950
RIBBED SCREW 6,3X19 UNI 6950

—_ =

55257620 55257620 1 GUARD

55257621 55257621 1 GUARD

55257622 55257622 1 GUARD

55257623 55257623 1 GUARD

56157393 56157393 1 HOLDER

56157399 56157399 1 HOLDER

58048035 58048035 1 HOLDER

58056991 58056991 1 CABLE GLAND 90/200/30
58057385 58057385 1 LINE

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
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(Honda Gx120/160/200) (5/16x7/8) 31100003
(Honda Gx240/340) (3/8x1") 31100015
(Honda Gx120/160/200) 31423084

31423105
— 37112231

(Honda Gx120/160/200) 53247488

(Honda Gx240/340) 53156150 @® 31211080
~—~
,@ T 31423084
31312088 (M8x40)

MOTORE FRIZIONE
ENGINE EMBRAGUE
MOTEUR A EMBRAYAGE
MOTOR KUPPLUNG
MOTOR CLUTCH
Honda Gx120/160/200 | 59256265
Honda Gx240 59256253
Honda Gx340 59256257
Yanmar L70AE 50247884
/’—\
(B) (M8) 31211080 <
(B) (M8x35) 31100787 3
(B) (Gx240) 31100786

20x47x14) (Honda Gx120/160/200)
L 37112233 (30x55x15) (Honda Gx240/340)

56347484 (Honda Gx240/340)
/—E 56356251 (Honda Gx120/160/200)
(
(

50956262

52447896
T T 37112173(17x40x12)

S

=

é@

(Honda Gx120/160/200) 56356165
(Honda Gx240/340) 56349782

NON SMONTARE MAI LA FRIZIONE
NEVER DISASSEMBLE THE CLUTCH

NE DEMONTER JAMAIS L'EMBRAYAGE
NIEMALS DIE KUPPLUNG AUSBAUEN
NO DESMONTAR JAMAS EL EMBRAGUE

FRIZIDNE A CONO AUTOVENTLANTE

EMBRAYAGE
KUPPLUNG

CLWICH
EMBRAGUE

m;uz seie 06

DALLA MACCHINA
FROM THE MACHINE
DE LA MACHINE

DE LA MAQUINA

AB DER MASCHINE

(@) 8| (@B)semarea2kgm

D01

730 blz (749283)
720 blz (750162)
710 blz (749243)

N.

’%

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION
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Pos.

31100003
31100015
31100786
31100787
31211080
31312088
31423084
31423105
37112173
37112231
37112233
50956262
52447896
53156150
53247488
55157609
56347484
56349782
56356165
56356251
59247884
59256253
59256257
59256265

Id

31100003
31100015
31100786
31100787
31211080
31312088
31423084
31423105
37112173
37112231
37112233
50956262
52447896
53156150
53247488
55157609
56347484
56349782
56356165
56356251
59247884
59256253
59256257
59256265

Quty

— o e e e e e e e e e e e e e e e e e ek e

—_—

Description
SCREW TE 5/16X7/8
SCREW TE 3/8X1

SCREW STEI M8X30 UNI5923 8G G RZ

SCREW STEI M8X35 UNI5923 8G
NUT M8

STUD BOLT M8X40X14X14
SPRING WASHER 8.4

SPRING WASHER 10,5
BEARING 6203 DDU7C3EX26 NSK
BEARING 6204-2RS1 C3 SKF
BEARING 6006-2RS1 C3 SKF
CLUTCH LEVER

PRESSURE PLATE

ENGINE FLANGE B&S 8HP I/P
ENGINE FLANGE H=21
BELLOWS

SHIM

DOWEL

DOWEL

SHIM D=19.6

CLUTCH ASSY

CLUTCH ASSY

CLUTCH ASSY

CLUTCH ASSY

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

DO01_0_60910 - CLUTCH

20/06/2021
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(HONDA Gx 120/160/200) (5/16x7/8) 31100003 37112231
(HONDA Gx240/340) (3/8x1") 311000153\ 37112233
HONDA Gx120/160/200) 31423084 56347484
314231051 oD L sessp251

'
@ Q@ sr211080

31423084
31312088 (M8x40)

o~~~ o~

(HONDAGx120/160/200) 53247488
(HONDA Gx240/340) 53156150

MOTORE FRIZIONE
ENGINE EMBRAGUE
MOTEUR A EMBRAYAGE
MOTOR KUPPLUNG
MOTOR CLUTCH
Honda Gx120/160/200 (D=19) | 59256275 0(1)
Honda Gx240 (D=25,4) 59256279 0(2)
Honda Gx340 (D=25,4) 59256280 0(3)
Yanmar L70AE 59247884

D 56156276(D=19) ()
@ 1 56156281 (D=25,4)0

(3) sostituisce SOR56257
(2) sostituisce
(1) sostituisce 256265

20x47x14) (HONDA Gx120/160/200)
30x55x13) (HONDA Gx240/340)

HONDA Gx240/340)
HONDA Gx120/160/200)

\ 50956262

T purane

37112173(17x40x12)
= 55157609

/

S

\ 4

NON SMONTARE MAI LA FRIZIONE
NEVER DISASSEMBLE THE CLUTCH
NE DEMONTER JAMAIS LEMBRAYAGE
NIEMALS DIE KUPPLUNG AUSBAUEN

NO DESMONTAR JAMAS EL EMBRAGUE

FRIZIONE A CONO AUTOVENTILANTE

Wzt

EMBRAGUE KUPPLUNG

DALLA MACCHINA CHIEDEREASA.T Rev.
FROM THE MACHINE

DE LA MACHINE ASKTO SAT D01 1
DE LA MAQUINA :

e il DEMANDERASA.T

SOLICITARELSA.T

0 . | ANFRAGEN DERSA.T.

11/2006 ¢

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

D01_1 61362 - CLUTCH

20/06/2021
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Pos.

31100003
31100015
31211080
31312088
31423084
31423105
37112173
37112231
37112233
50956262
52447896
53156150
53247488
55157609
56156276
56156281
56347484
56356251
59247884
59256275
59256279
59256280

Id

31100003
31100015
31211080
31312088
31423084
31423105
37112173
37112231
37112233
50956262
52447896
53156150
53247488
55157609
56156276
56156281
56347484
56356251
59247884
59256275
59256279
59256280

Quty

— = e e e e e e e e e e e e e e e e

—_—

Description

SCREW TE 5/16X7/8

SCREW TE 3/8X1

NUT M8

STUD BOLT M8X40X14X14
SPRING WASHER 8.4
SPRING WASHER 10,5
BEARING 6203 DDU7C3EX26 NSK
BEARING 6204-2RS1 C3 SKF
BEARING 6006-2RS1 C3 SKF
CLUTCH LEVER
PRESSURE PLATE

ENGINE FLANGE B&S 8HP I/P
ENGINE FLANGE H=21
BELLOWS

SLEEVE D.19
CENTRING BUSH D.25,4
SHIM

SHIM D=19,6

CLUTCH ASSY

CLUTCH ASSY

CLUTCH ASSY

CLUTCH ASSY

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

DO01_1_61362 - CLUTCH

Note

20/06/2021
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(HONDAGx120/160/200) 31100003
(HONDA Gx240/270/340/390) 31100015
31423084
(HONDA Gx240/270/340/390) 31423105

31312088
31312083

(HONDA Gx120/160/200) 53247488
(HONDA Gx240/270/340/390) 53156150

MOTORE FRIZIONE
ENGINE EMBRAGUE
MOTEUR A EVMBRAYAGE
MOTOR KUPPLUNG
MOTOR CLUTCH
AcmeA220 59247884
Acme A220 (REF.) 59256255
AcmeACT 280-A349-A360 59247884
AcmeACT 340 59247971
Honda Gx390- Gx340 (D=25,4) | 59256280
Honda Gx240/270 (D=25,4) | 59256279
Honda Gx120/160/200 (D=19) 59256275
Lombardini 15LD315/350 59247884
Lombardini 15LD500 59247924
YanmarL100AE 59247971
Yanmar L70AE 59247884

D 56156276 (D=19)
56156281 (D=25,4)

56156284 (D=19) (Q (1)
56156285 (D=25,4) 0 (2)

31211080

LY
4 ‘W

56147845
50956262

S
S

52447896
55147842

55157609

| NON SMONTARE MAI LA FRIZIONE

NEVER DISASSEMBLE THE CLUTCH

NE DEMONTER JAMAIS LEMBRAYAGE
NIEMALS DIE KUPPLUNG AUSBAUEN
NO DESMONTAR JAMAS EL EMBRAGUE

BLITZ seie 0D
ACTION(O

FRIZIDNE A CONO AUTOVENTLANTE

CLUICH

EMBRAGUE

EMBRAYAGE
KUPPLUNG

DALLA MACCHINA Rev.
FROM THE MACHINE
DE LA MACHINE D 0 1
DE LA MAQUINA 2
AB DERMASCHINE
(1) 779324
ON. @esis] 11/2006 Ji

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

DO01_2_61443 - CLUTCH

20/06/2021
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Pos.

31100003
31100015
31211080
31241080
31312083
31312088
31423084
31423105
37112173
50956262
52447896
53156150
53247488
55147842
55157609
56147845
56156276
56156281
56156284
56156285
59247884
59247924
59247971
59256255
59256275
59256279
59256280

Id

31100003
31100015
31211080
31241080
31312083
31312088
31423084
31423105
37112173
50956262
52447896
53156150
53247488
55147842
55157609
56147845
56156276
56156281
56156284
56156285
59247884
59247924
59247971
59256255
59256275
59256279
59256280

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_—

Description

SCREW TE 5/16X7/8

SCREW TE 3/8X1

NUT M8

HEXAGON SELFLOCK NUT M8
STUD BOLT M8X46X16X16
STUD BOLT M8X40X14X14
SPRING WASHER 8,4

SPRING WASHER 10,5
BEARING 6203 DDU7C3EX26 NSK
CLUTCH LEVER

PRESSURE PLATE

ENGINE FLANGE B&S 8HP I/P
ENGINE FLANGE H=21
BELLOWS

BELLOWS

CLUTCH LEVER

SLEEVE D.19
CENTRING BUSH D.25,4
SPACER D19

SPACER D25

CLUTCH ASSY

CLUTCH

CLUTCH

CLUTCH ASSY

CLUTCH ASSY

CLUTCH ASSY

CLUTCH ASSY

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

DO01_2_61443 - CLUTCH

Note

20/06/2021
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(HONDAGx120/160/200) 31100003
(HONDA Gx240/270/340/390) 31100015

(HONDA Gx240/270/340/390) 31423105

(HONDA Gx120/160/200) 53247488
(HONDA Gx240/270/340/390) 53156150

31423084

31312088
31312083

MOTORE FRIZIONE
ENGINE EMBRAGUE
MOTEUR A EMBRAYAGE
MOTOR KUPPLUNG
MOTOR CLUTCH
Acme A220 59247884
Acme A220 (REF.) 59256255
Acme ACT 280-A349-A360 59247884
Acme ACT 340 59247971
Honda Gx390- Gx340 (D=25,4) | 59256280
Honda Gx240/270 (D=25,4) | 59256279
Honda Gx120/160/200 (D=19) 59256275
Lombardini 15LD315/350 59247884 A
Lombardini 15LD440 59247971 Z
Lombardini 15LD500 59247924
Yanmar L100AE 59247971
YanmarL70AE 59247884 X

R

31211080

56156276 (D=19)
56156281 (D=25,4)

56156284 (D=19)
56156285 (D=25,4)

LY
4 ‘W

s

S

52447896
55147842

55157609

56147845
50956262

| NON SMONTARE MAI LA FRIZIONE

NEVER DISASSEMBLE THE CLUTCH
NE DEMONTER JAMAIS LEMBRAYAGE
NIEMALS DIE KUPPLUNG AUSBAUEN

NO DESMONTAR JAMAS EL EMBRAGUE

ACTION

CLUICH
EMBRAGUE

FRIZIDNE A CONO AUTOVENTILANTE (740)

EMBRAYAGE
KUPPLUNG

DALLA MACCHINA
FROM THE MACHINE
DE LA MACHINE

DE LA MAQUINA

AB DER MASCHINE

ON.

AGGIORNAMENTO

REVISION

MEEAJOUR

g

D01|3

APLAZAMIENTO

ANPASSUNG

01/2008 ¢

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

D01_3_110401 - CLUTCH
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Pos.

31100003
31100015
31211080
31241080
31312083
31312088
31423084
31423105
37112173
50956262
52447896
53156150
53247488
55147842
55157609
56147845
56156276
56156281
56156284
56156285
59247884
59247924
59247971
59256255
59256275
59256279
59256280

Id

31100003
31100015
31211080
31241080
31312083
31312088
31423084
31423105
37112173
50956262
52447896
53156150
53247488
55147842
55157609
56147845
56156276
56156281
56156284
56156285
59247884
59247924
59247971
59256255
59256275
59256279
59256280

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_—

Description

SCREW TE 5/16X7/8

SCREW TE 3/8X1

NUT M8

HEXAGON SELFLOCK NUT M8
STUD BOLT M8X46X16X16
STUD BOLT M8X40X14X14
SPRING WASHER 8,4

SPRING WASHER 10,5
BEARING 6203 DDU7C3EX26 NSK
CLUTCH LEVER

PRESSURE PLATE

ENGINE FLANGE B&S 8HP I/P
ENGINE FLANGE H=21
BELLOWS

BELLOWS

CLUTCH LEVER

SLEEVE D.19
CENTRING BUSH D.25,4
SPACER D19

SPACER D25

CLUTCH ASSY

CLUTCH

CLUTCH

CLUTCH ASSY

CLUTCH ASSY

CLUTCH ASSY

CLUTCH ASSY

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

DO01_3_ 110401 - CLUTCH

Note

20/06/2021
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5 A \7 7 NON SMONTARE MAI LA FRIZIONE
) NEVER DISASSEMBLE THE CLUTCH
NE DEMONTER JAMAIS L'EMBRAYAGE

NIEMALS DIE KUPPLUNG AUSBAUEN
NO DESMONTAR JAMAS EL EMBRAGUE

i i=info-stop2sec. % =new part

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION
D.01.01.A0028_04 - CLUTCH

20/06/2021
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Pos. Id Q.ty  Description Note

1 55157609 BELLOWS ELECTRIC STARTING

2 55156481 CLUTCH LEVER BELLOWS REPLACES 55147842 - RECOIL STARTER

3 524C1014 PRESSURE CONE REPLACE 52447896

4 50956262 CLUTCH LEVER ELECTRIC STARTING

5 56147845 CLUTCH LEVER DEMARRAGE MANUEL

6 37112173 BEARING 6203 DDU7C3EX26 NSK

7 56156284 SPACER D19

7 56156285 SPACER D25

8 56156276 SLEEVE D.19

8 56156281 CENTRING BUSH D.25.4

9 31241080 HEXAGON SELFLOCK NUT M8

9 31241083 SELFLOCK NUT M8 REPLACES 31211080 + 31423084

10 53156150 ENGINE FLANGE B&S 8HP I/P GX240/GX270/GX340/GX390

10 53247488 ENGINE FLANGE H=21 GX1200/GX160/GX200

11 31312083 STUD BOLT M8X46X16X16

12 31423084 SPRING WASHER 8.4

12 31423105 SPRING WASHER 10,5 GX240/GX270/GX340/GX390

13 31100003 SCREW TE 5/16X7/8 GX120/GX160/GX200

13 31100015 SCREW TE 3/8X1 GX240/GX270/GX340/GX390

14 59247489 CONIC CLUTCH D=23 1 CPL SPRING REPLACES 59247884 - 15L.D315/15LD350 - L70AE - A220 - ACT280/A349/A360
14 59247823 CONIC CLUTCH D=23,2 2 SPRINGS REPLACES 59247971 - L100AE - ACT340 - 15KD440
14 59256255 CLUTCH ASSY A220 (REF.)

14 592C1010 CLUTCH D.19 Q(UP TO 9HP) REPLACES 59256275 - GX 120/GX160/GX200
14 592C1011 COMPLETE CLUTCH D=25.,4 9HP REPLACES 59256279 - GX240/GX270

14 592C1012 CONIC CLUTCH D=25.4 UP 9HP REPLACES 59256280 - GX340/GX390

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
D.01.01.A0028_04 - CLUTCH Page 30/ 128



31152103 (M10x25
56147923
59015425
55102678
53143128
53143875 (730)

)}(710)

31421083
31312082 (M8x38)
//r4731312086(M8x56)
58043053 (6x20)
31423084

31152103
56157394
31241080
31421083
59056258

Q@

31312094 (M8x68)
56147520
31422064
31111090 (M6x10)

31132562 (M6x16)
53156342 (710)
53156325
53156346 (730)
T———30040001(1/4 GAS)

31221121 (M12x1.25)
31423130

M 31312124 (M12x1.25xM12x52) (710)
[:31312125(M12x1.25xM12x64)
53156332

31241080
31423084

DALLA MACCHINA Rev.
FROM THE MACHINE
SCATOLA CAMBD b E01 O
DE LA MAQUINA
: (xs GEARBOX BOTIE DE VITESES AB DERMASCHINE TR0NZ (Fe083)
BLHZ Sene b 720 blz (750162)
ERARECAMED WECHSAGEREE N. 710blz (749243) ()]JCZIJ(JES -

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

E01_0_60935 - GEARBOX

20/06/2021
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Pos.

30040001
30040133
31111090
31132562
31152103
31221121
31241080
31241085
31312082
31312086
31312094
31312124
31312125
31421083
31422064
31423084
31423130
53143128
53143875
53156325
53156332
53156342
53156346
55102678
56147520
56147923
56157394
58043053
58043117

Id

30040001
30040133
31111090
31132562
31152103
31221121
31241080
31241085
31312082
31312086
31312094
31312124
31312125
31421083
31422064
31423084
31423130
53143128
53143875
53156325
53156332
53156342
53156346
55102678
56147520
56147923
56157394
58043053
58043117

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_ =

Description

PLUG 1/4 UNI 364

PLUG 22 DIN 470

SCREW TE M5X10 UNI 5739 8G
SCREW TSVEI M6X16 UNI 5933
SCREW TCEI M10X25 UNI 5931
NUT M12X1,25

HEXAGON SELFLOCK NUT M8
SELFLOCK NUT M8 6S

STUD BOLT M8X38X14X20

STUD BOLT M8X56X20X14

STUD BOLT M8X68X14X36

STUD BOLT 52XM12X1,25X22XM12X22 8G
STUD BOLT 64XM12X1,25X26XM12X30 8G
WASHER

SPRING WASHER 6,4

SPRING WASHER 8,4

SPRING WASHER EL 13 DIN 137-B
COVER

GEARBOX HOUSING COVER
BODY

REAR COVER

GEAR SUPPORT

BODY

RUBBER RING

COVER

BRACKET

STOP

CYLINDRICAL PLUG

COVER GASKET

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

E01_0_60935 - GEARBOX

Note

20/06/2021
Page 32/ 128



Pos. Id Q.ty  Description Note
59015425 59015425 1 PLUG
59056258 59056258 1 CLUTCH FORK

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
E01_0_60935 - GEARBOX Page 33/ 128



31152103
56147923}(710)
59015425

31152103 55102678 31421083
56157394 53143128 31312082
31241080 53143875 (730) 31312086
31421083 58043053
59056258 31423084

31241080

@@—31423130
&

31221121

31312124 (710)
31312125
53156332

31241080

31423084

31312094
56147520
31422064
31111090
31132562
53156342 (710)
53156325
53156346 (730)
T~ 30040001
DALLA MACCHINA e ——— =
SCATOLA CAMBD FROM THE MACHINE
m Se'ie % DE LA MACHINE REVISION EO 1 1
EARED DELA MAQUNA
G H BOITE DE VIESES AB DERMASCHINE MISEAJOUR
ACTION (O APLAZAMIENTO
CAJA DE CAMBD WECHSELGETRIEBE O N NPASSUNG ]] 2005

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

E01_1_61484 - GEARBOX

20/06/2021
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Pos.

30040001
30040133
31111090
31132562
31152103
31221121
31241080
31241085
31312082
31312086
31312094
31312124
31312125
31421083
31422064
31423084
31423130
53143128
53143875
53156325
53156332
53156342
53156346
55102678
56147520
56147923
56157394
58043053
58043117

Id

30040001
30040133
31111090
31132562
31152103
31221121
31241080
31241085
31312082
31312086
31312094
31312124
31312125
31421083
31422064
31423084
31423130
53143128
53143875
53156325
53156332
53156342
53156346
55102678
56147520
56147923
56157394
58043053
58043117

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_ =

Description

PLUG 1/4 UNI 364

PLUG 22 DIN 470

SCREW TE M5X10 UNI 5739 8G
SCREW TSVEI M6X16 UNI 5933
SCREW TCEI M10X25 UNI 5931
NUT M12X1,25

HEXAGON SELFLOCK NUT M8
SELFLOCK NUT M8 6S

STUD BOLT M8X38X14X20

STUD BOLT M8X56X20X14

STUD BOLT M8X68X14X36

STUD BOLT 52XM12X1,25X22XM12X22 8G
STUD BOLT 64XM12X1,25X26XM12X30 8G
WASHER

SPRING WASHER 6,4

SPRING WASHER 8,4

SPRING WASHER EL 13 DIN 137-B
COVER

GEARBOX HOUSING COVER
BODY

REAR COVER

GEAR SUPPORT

BODY

RUBBER RING

COVER

BRACKET

STOP

CYLINDRICAL PLUG

COVER GASKET

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

E01_1_61484 - GEARBOX

Note

20/06/2021
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Pos. Id Q.ty  Description Note
59015425 59015425 1 PLUG
59056258 59056258 1 CLUTCH FORK

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
E01_1_61484 - GEARBOX Page 36/ 128
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BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
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Pos.

O 0 9 N N ke W N =

[ NS TN NS T NS R NS I N R e e T e e e T e e
E VS I S R e R e I SN BN B e ) Y R L )

1d Q.ty
31112083
561475207
31312094
531563328
31241084
31312124
31312125
31423130
31221121
30040001
31312082
31312086
58043053
55102678
59015425
531563468
58043117
53143128B
531438758
56147923N
31152103
59056258
31421083
31241080
56157394N
31152103

Description

SCREW M6X12

COVER

STUD BOLT M8X68X14X36

REAR COVER

SELFLOCK NUT M8 6S

STUD BOLT 52XM12X1,25X22XM12X22 8G
STUD BOLT 64XM12X1,25X26XM12X30 8G
SPRING WASHER EL 13 DIN 137-B
NUT M12X1,25

PLUG 1/4 UNI 364

STUD BOLT M8X38X14X20

STUD BOLT M8X56X20X14
CYLINDRICAL PLUG

RUBBER RING

PLUG

BODY

COVER GASKET

COVER

GEARBOX HOUSING COVER
BRACKET

SCREW TCEI M10X25 UNI 5931
CLUTCH FORK

WASHER

HEXAGON SELFLOCK NUT M8
STOP

SCREW TCEI M10X25 UNI 5931

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

E.01.01.A0028_02 - GEARBOX

Note

710

730

20/06/2021
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52456339
52456361 —

52456354

(D.52) 35111052
(1.5mm) 56356328
(1.6 mm) 56356329
(1.7mm) 56356330
(1.8mm) 56356331
(25x52x15) 37111250

38211500 (15x28x7)
37111250 (25x52x15)

31421101

52456349

4
56456475 SRR

(M10x30) 31112211 ——

34213060 (6x24)

58043086
52456389

34213060 (6x24)
52456389
52456390
58043086

58056391
52456335

(1/4")37910832‘\

35211120
37111152 (15x42x13)

~—— 52456335
38213800 (38x55x7)

35111055 (D.55)
37112229 (30x55x13)
35121031 (D.30)
52456362
5645635144/ 59056365
(12x15x10) 37320120 34213061 (6x20)
56456347 52456370
(4x25) 34211042 \\\‘\‘“*~\\‘\\;i::::::::59056384
58043086 37111150 (15x35x11)
DALLA MACCHINA Rev.
(z!'.z!' DE LA MACHINE
) DE LA MAQUINA F 0 2 O
: % GEARS ENGRANAGES AB DER MASCHINE
Eil]lif sane ) 730 blz (749283)
ENGRANAJES ZAHNRADER N. 720 biz (750162) 01/2(15 %

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

F02_0_61001 - GEARS

20/06/2021
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Pos.

31112211
31421101
34211042
34213060
34213061
35111052
35111055
35121031
35211120
37111150
37111152
37111250
37112229
37320120
37910832
38211500
52456335
52456339
52456349
52456354
52456361
52456362
52456370
52456389
52456390
56356328
56356329
56356330
56356331

Id

31112211
31421101
34211042
34213060
34213061
35111052
35111055
35121031
35211120
37111150
37111152
37111250
37112229
37320120
37910832
38211500
52456335
52456339
52456349
52456354
52456361
52456362
52456370
52456389
52456390
56356328
56356329
56356330
56356331

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_ =

Description

SCREW TE M10X30 UNI 5739
WASHER 10 DIN 679

ROLL PIN

ROLL PIN

ROLL PIN

SEEGER RING I 52 DIN 472
SEEGER RING I 55 DIN 472
SEEGER RING E 30 UNI 7436
SEEGER RING E 12 UNI 7434
BEARING 6202 (15X35X11)
BEARING 6302 (15X42X13) SKF
BEARING

BEARING 6006 (30X55X13) SKF
ROLLER CAGE 12X15/10
BALL 1/4

OIL SEAL 15X28X7

PTO SHAFT L=161

SHAFT

GEAR SUPPORT

GEAR

SLIDER

COUPLING

SLIDER

LEVER

LEVER

ADJUSTING RING SP=1,5
ADJUSTING RING SP=1,6
ADJUSTING RING SP=1,7
ADJUSTING RING SP=1.8

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

F02_0_61001 - GEARS

Note

20/06/2021
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Pos.

56356348
56456347
56456351
56456475
58043086
58056391
59056365
59056384

Id

56356348
56456347
56456351
56456475
58043086
58056391
59056365
59056384

Q.ty  Description
1 ADJUSTING RING
GEAR
GEAR PIN
SCREW 2
SHOE
SPRING
PTO GEAR
1 DOUBLE GEAR

e Y

—_

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

F02_0_61001 - GEARS

Note

20/06/2021
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@- - 35211120

— 37111152

*

52456339
52456361
52456354
35111052
56356328
56356329

56356330 34213060 58056391

56356331 52456335

37111250 58043086 37910832
52456389

34213060
52456389
52456390
58043086

38211500
37111250

~—— 52456335

31421101 38213800
31112211 ——
52456349
4
56456475  0-°0348 25111055
37112229
35121031
52456362
5645635144/ 59056365
37320120 34213061
56456347 52456370
34211042 ‘\\““*\-\\‘\:::::::::59056384
58043086 37111150
DALLA MACCHINA G610 o Rev.
INGRANAGGICAMBD FROM THE MACHINE = G;EVR;AOMNEN
. DE LA MACHINE
BLIZ e 6 (720730) RS meon | E(O9 | 4
GEARS ENGRANAGES AB DER MASCHINE
A c TION O . APLAZAMIENTO
FICRATIE ARADER ON ANPASSUNG ]Jm g

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
F02_1_61550 - GEARS Page 42/ 128



Pos.

31112211
31421101
34211042
34213060
34213061
35111052
35111055
35121031
35211120
37111150
37111152
37111250
37112229
37320120
37910832
38211500
52456335
52456339
52456349
52456354
52456361
52456362
52456370
52456389
52456390
56356328
56356329
56356330
56356331

Id

31112211
31421101
34211042
34213060
34213061
35111052
35111055
35121031
35211120
37111150
37111152
37111250
37112229
37320120
37910832
38211500
52456335
52456339
52456349
52456354
52456361
52456362
52456370
52456389
52456390
56356328
56356329
56356330
56356331

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_ =

Description

SCREW TE M10X30 UNI 5739
WASHER 10 DIN 679

ROLL PIN

ROLL PIN

ROLL PIN

SEEGER RING I 52 DIN 472
SEEGER RING I 55 DIN 472
SEEGER RING E 30 UNI 7436
SEEGER RING E 12 UNI 7434
BEARING 6202 (15X35X11)
BEARING 6302 (15X42X13) SKF
BEARING

BEARING 6006 (30X55X13) SKF
ROLLER CAGE 12X15/10
BALL 1/4

OIL SEAL 15X28X7

PTO SHAFT L=161

SHAFT

GEAR SUPPORT

GEAR

SLIDER

COUPLING

SLIDER

LEVER

LEVER

ADJUSTING RING SP=1,5
ADJUSTING RING SP=1,6
ADJUSTING RING SP=1,7
ADJUSTING RING SP=1.8

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

F02_1_61550 - GEARS

Note

ORDER P/N 59968940

20/06/2021
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Pos.

56356348
56456347
56456351
56456475
58043086
58056391
59056365
59056384

Id

56356348
56456347
56456351
56456475
58043086
58056391
59056365
59056384

Q.ty  Description
1 ADJUSTING RING
GEAR
GEAR PIN
SCREW 2
SHOE
SPRING
PTO GEAR
1 DOUBLE GEAR

e Y

—_

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

F02_1_61550 - GEARS

Note

20/06/2021
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# = P4 | iw i=info-stop2sec. Y =new part

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
F.02.02.A0028 02 - GEARS Page 45/ 128



Pos.

O R N N R W NN =

N RN N N RN RN N N RN N e e e e e e e e e
O 0 3 N L A WD = O O NN R WD~ O

1d

37111150
59056384
52456370
59056707
52456706
35121031
37112229
35111055
38213800
52456335
58056391
37910832
56456736
37320120
56456347
56356348
34211042
58043086
34213060
52456389
34213061
52456390
38211500
31112211
31421101
52456349
56456475
37111255
56356328

Quty

Description

BEARING 6202 (15X35X11)
DOUBLE GEAR

SLIDER

GEAR

PTO COUPLING

SEEGER RING E 30 UNI 7436
BEARING 6006 (30X55X13) SKF
SEEGER RING I 55 DIN 472
OIL SEAL 38X55X7

PTO SHAFT L=161

SPRING

BALL 1/4

GEAR PIN
ROLLER CAGE 12X15/10
GEAR

ADJUSTING RING

ROLL PIN

SHOE

ROLL PIN

LEVER

ROLL PIN

LEVER

OIL SEAL 15X28X7

SCREW TE M10X30 UNI 5739
WASHER 10 DIN 679

GEAR SUPPORT

SCREW 2

BEARING 6205 (25X52X15)
ADJUSTING RING SP=1,5

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

F.02.02.A0028 02 - GEARS

Note

Replaces 59056365 + 52456362
Replaces 59056365 + 52456362

Replaces 56456351

20/06/2021
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Pos. Id Q.ty  Description Note

29 56356329 ADJUSTING RING SP=1.6

29 56356330 ADJUSTING RING SP=1,7

29 56356331 ADJUSTING RING SP=1.8

30 35111052 SEEGER RING I 52 DIN 472

31 35211120 SEEGER RING E 12 UNI 7434

32 52456361 SLIDER

33 52456339 SHAFT

34 37111152 BEARING 6302 (15X42X13) SKF
35 52456354 GEAR

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

20/06/2021
F.02.02.A0028_02 - GEARS Page 47/ 128



i~ Click for info * = new part

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

F.02.02.A0028 03 - GEARS

20/06/2021
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Pos.

O R N N R W NN =

N RN N N RN RN N N RN N e e e e e e e e e
O 0 3 N L A WD = O O NN R WD~ O

1d
37111151
59056384
52456370
59056707
52456706
35121031
37112229
35111055
38213800
52456335
58056391
37910832
56456736
37320120
56456347
56356348
34211042
58043086
34213060
52456389
34213061
52456390
38211500
31112211
31421101
52456349
56456475
37111255
56356328

Quty

Description

BEARING 6202 (15X35X11)
DOUBLE GEAR

SLIDER

GEAR

PTO COUPLING

SEEGER RING E 30 UNI 7436
BEARING 6006 (30X55X13) SKF
SEEGER RING I 55 DIN 472
OIL SEAL 38X55X7

PTO SHAFT L=161

SPRING

BALL 1/4

GEAR PIN
ROLLER CAGE 12X15/10
GEAR

ADJUSTING RING

ROLL PIN

SHOE

ROLL PIN

LEVER

ROLL PIN

LEVER

OIL SEAL 15X28X7

SCREW TE M10X30 UNI 5739
WASHER 10 DIN 679

GEAR SUPPORT

SCREW 2

BEARING 6205 (25X52X15)
ADJUSTING RING SP=1,5

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

F.02.02.A0028 03 - GEARS

Note
REPLACES 37111150

Replaces 59056365 + 52456362
Replaces 59056365 + 52456362

Replaces 56456351

20/06/2021
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Pos. Id Q.ty  Description Note

29 56356329 ADJUSTING RING SP=1.6

29 56356330 ADJUSTING RING SP=1,7

29 56356331 ADJUSTING RING SP=1.8

30 35111052 SEEGER RING I 52 DIN 472

31 35211120 SEEGER RING E 12 UNI 7434

32 52456361 SLIDER

33 52456339 SHAFT

34 37111152 BEARING 6302 (15X42X13) SKF
35 52456354 GEAR

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

20/06/2021
F.02.02.A0028_03 - GEARS Page 50/ 128



i~ Click for info * = new part

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

F.02.02.A0028 04 - GEARS

20/06/2021
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Pos.

O R N N R W NN =

N RN N N RN RN N N RN N e e e e e e e e e
O 0 3 N L A WD = O O NN R WD~ O

1d
37111151
59056384
52456370
59056707
52456706
35121031
37112229
35111055
38213800
52456335
58056391
37910832
56456736
37320120
56456347
56356348
34211042
58043086
34213060
52456389
34213061
52456390
38211500
31112211
31421101
52456349
56456475
37141250
56356328

Quty

Description

BEARING 6202 (15X35X11)
DOUBLE GEAR

SLIDER

GEAR

PTO COUPLING

SEEGER RING E 30 UNI 7436
BEARING 6006 (30X55X13) SKF
SEEGER RING I 55 DIN 472
OIL SEAL 38X55X7

PTO SHAFT L=161

SPRING

BALL 1/4

GEAR PIN
ROLLER CAGE 12X15/10
GEAR

ADJUSTING RING

ROLL PIN

SHOE

ROLL PIN

LEVER

ROLL PIN

LEVER

OIL SEAL 15X28X7

SCREW TE M10X30 UNI 5739
WASHER 10 DIN 679

GEAR SUPPORT

SCREW 2
BEARING 7205-B OBL SKF
ADJUSTING RING SP=1,5

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

F.02.02.A0028 04 - GEARS

Note
REPLACES 37111150

Replaces 59056365 + 52456362
Replaces 59056365 + 52456362

Replaces 56456351

REPLACES 37111255

20/06/2021
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Pos. Id Q.ty  Description Note

29 56356329 ADJUSTING RING SP=1.6

29 56356330 ADJUSTING RING SP=1,7

29 56356331 ADJUSTING RING SP=1.8

30 35111052 SEEGER RING I 52 DIN 472

31 35211120 SEEGER RING E 12 UNI 7434

32 52456361 SLIDER

33 52456339 SHAFT

34 37111152 BEARING 6302 (15X42X13) SKF
35 52456354 GEAR

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

20/06/2021
F.02.02.A0028_04 - GEARS Page 53 /128



31241080 ———
31211100

31423105
B2 s
31411084

53243851

58043855 56143880

58043881

38213002
37111253
56143865

35111047
37111202
58043874
52448182
56443857

59248175
31312080
31241080

31112152
31423084

58002429
56143883

38111400
56443871

37111202
56143865
35111047
37111253
38213002

58043855
52443853
53243851
31312102

BLITZ e 6 N
ACTION (O S

DIFFERENZIALE
(730)

DIFFERENTAL

G02 1

DALLA MACCHINA AGGIORNAMENTO
FROM THE MACHINE
DELA MACHINE REVISION
DE LA MAQUINA
AB DERMASCHINE MEEAJNE
APLAZAMIENTO
O N. ANPASSUNG

11/2006 |

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

G02_1_61602 - DIFFERENTIAL

20/06/2021
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Pos.

31112152
31211100
31241080
31312080
31312102
31411084
31423084
31423105
35111047
37111202
37111253
38111400
38213002
52443852
52443853
52448182
53243851
56143865
56143880
56143883
56443857
56443871
58002429
58042167
58043855
58043874
58043881
59248175

Id

31112152
31211100
31241080
31312080
31312102
31411084
31423084
31423105
35111047
37111202
37111253
38111400
38213002
52443852
52443853
52448182
53243851
56143865
56143880
56143883
56443857
56443871
58002429
58042167
58043855
58043874
58043881
59248175

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_—

Description

SCREW TE M8X30 UNI 5739 8G
NUT M10

HEXAGON SELFLOCK NUT M8
STUD BOLT M8X46X20X12
STUD BOLT M10X40X24X12
WASHER 8,4x17

SPRING WASHER 8,4

SPRING WASHER 10,5
SEEGER RING I 47 DIN 472
BEARING 6304 (20X52X15)
BEARING 6005 (25X47X12)
O-RING (14,00X1,78)

OIL SEAL 30X40X7

AXLE SHAFT

AXLE SHAFT

COUPLING

HUB

RING

SMALL LEVER

STOP

SPACER

ROD

CLAMPING SCREW

SHEATH END

GASKET

SPRING

SPRING

RH DIFFERENTIAL GEAR Z49

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

G02_1_61602 - DIFFERENTIAL

Note

20/06/2021
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(M8)31241080

31211100
31423105
31312102 (M10x40)
52443852
53243851
58043855

58042167
31411084
56143880
58043881

38213002 (30x40x7)
37111253 (25x47x12)
56143865

(D.47)35111047
(20x52x15) 37111202
58043874
52448182
56443857

59248175
(M8x46) 31312080
31241080

31112152 (M8x30)
31423084

38111400(14.00x1.78)
56443871

37111202 (20x52x15)

56143865

35111047 (D.47)

37111253 (25x47x12)

38213002 (30x40x7) 58043855
52443853
/ 53243851

/(

31312102 (M10x40)

DALLA MACCHINA Rev.
DIFFERENZIALE FROM THE MACHINE
@) DE LA MACHINE G 0 2 O
, DE LA MAQUINA
BLﬂZ i % DIFFERENTAL DFFERENTEL ABDERMASCHINE
DFFERENCIAL DIFFERENTAL N. 730 biz (749285) ()]JCZ[J()ES %

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

G02_0_61053 - DIFFERENTIAL

20/06/2021
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Pos.

31112152
31211100
31241080
31312080
31312102
31411084
31423084
31423105
35111047
37111202
37111253
38111400
38213002
52443852
52443853
52448182
53243851
56143865
56143880
56143883
56443857
56443871
58002429
58042167
58043855
58043874
58043881
59248175

Id

31112152
31211100
31241080
31312080
31312102
31411084
31423084
31423105
35111047
37111202
37111253
38111400
38213002
52443852
52443853
52448182
53243851
56143865
56143880
56143883
56443857
56443871
58002429
58042167
58043855
58043874
58043881
59248175

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_—

Description

SCREW TE M8X30 UNI 5739 8G
NUT M10

HEXAGON SELFLOCK NUT M8
STUD BOLT M8X46X20X12
STUD BOLT M10X40X24X12
WASHER 8,4x17

SPRING WASHER 8,4

SPRING WASHER 10,5
SEEGER RING I 47 DIN 472
BEARING 6304 (20X52X15)
BEARING 6005 (25X47X12)
O-RING (14,00X1,78)

OIL SEAL 30X40X7

AXLE SHAFT

AXLE SHAFT

COUPLING

HUB

RING

SMALL LEVER

STOP

SPACER

ROD

CLAMPING SCREW

SHEATH END

GASKET

SPRING

SPRING

RH DIFFERENTIAL GEAR Z49

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

G02_0_61053 - DIFFERENTIAL

Note

20/06/2021
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BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
G.02.01.A0028_02 - DIFFERENTIAL Page 58 /128



Pos.

O R N N R W NN =

NN NN N NN N = = = s e e e e e
~N A L A WD =, O 0 NN RN~ O

1d Q.ty
31211100
31423105
31312102
5324385IN
58043855
52448187N
38213002
37111253
31241080
31423084
31312080
59048199
35111047
56148184
37111250
56143883
58002429
31112167
56448183
56448196
58043874
56443871
58043881N
58042167
56143880
31241084
52448188N

Description

NUT M10

SPRING WASHER 10,5
STUD BOLT M10X40X24X12
HUB

GASKET

AXLE SHAFT

OIL SEAL 30X40X7
BEARING 6005 (25X47X12)
HEXAGON SELFLOCK NUT M8
SPRING WASHER 8.4

STUD BOLT M8X46X20X12
DIFFERENTIAL GEAR
SEEGER RING I 47 DIN 472
RING

BEARING

STOP

CLAMPING SCREW

SCREW TE C/F M8X30 DIN 6921 8G
SPACER

COUPLING

SPRING

ROD

SPRING

SHEATH END

SMALL LEVER

SELFLOCK NUT M8 6S
AXLE SHAFT

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION
G.02.01.A0028_02 - DIFFERENTIAL

Note

20/06/2021
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58057416

@ —— 31211080(M8)
58057413
56157412
31421083 56157411
31112150
59257409 56156940
58047712 58056991
(M4x25)31111086 31241080 (M8)
31411043 56156948

58048009
58057417

55249668

58042167 —\

(M12x80)31112293iijjj;//
31421100
52156917

31241100
58056942

’/’;’;,,/——-59056935

el
@%%/

31111229 (M10x110)

31241080
31423084
55243340
31112153 (M8x35)

S Rp—
(Yanmar) 59056912
52156917
31421100 56356924
31241126 59056952
DALLA MACCHINA Rev.
m FROM THE MACHINE
(m.m) DE LA MACHINE H 0 2
DE LA MAQUINA O
m : % STEERING COLUMN PLANTON AB DER MASCHINE
Ssane . 730 blz (749283)
colmA NGE N mozower| 01/2006 ji

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

HO02_0_61098 - STEERING COLUMN

20/06/2021
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Pos.

31111086
31111229
31112150
31112153
31112293
31211080
31241080
31241100
31241126
31411043
31421083
31421100
31423084
52156917
55102714
55243340
55249668
56156940
56156948
56157411
56157412
56356924
58042167
58047712
58048009
58056918
58056942
58056991
58057413

Id

31111086
31111229
31112150
31112153
31112293
31211080
31241080
31241100
31241126
31411043
31421083
31421100
31423084
52156917
55102714
55243340
55249668
56156940
56156948
56157411
56157412
56356924
58042167
58047712
58048009
58056918
58056942
58056991
58057413

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_ =

Description

SCREW TE M4X25 UNI 5739 8G
SCREW TE M10X110 UNI 5737 8G
SCREW TE M8X20 UNI 5739 8G
SCREW TE M8X35 UNI 5739 8G
SCREW TE M12X80 UNI 5737
NUT M8

HEXAGON SELFLOCK NUT M8
SELFLOCK HEXAGON NUT M10
SELFLOCK NUT M12

WASHER 4,3X9

WASHER

CUP SPRING 25X12,2X1,5 D2093
SPRING WASHER 8.4

WEDGE

FLAT KNOB

SUPPORT

PASSING

UBOLT

STOP

FORK

PIN

FERRULE

SHEATH END

SPRING

ENGINE STOP SWITCH

SPRING

SPRING

CABLE GLAND 90/200/30
RETAINING SPRING

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

H02_0_61098 - STEERING COLUMN

Note

20/06/2021
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Pos.

58057416
58057417
59056912
59056935
59056952
59056995
59257409

Id

58057416
58057417
59056912
59056935
59056952
59056995
59257409

Q.ty  Description
1 LINE AND SHEATH M/S L=620 MF/04
WIRING MOT/STOP L=950
COLUMN
LEVER
SUPPORT
1 COLUMN
1 SUPPORT

e Y

—_—

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

H02_0_61098 - STEERING COLUMN

Note

20/06/2021
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55249668

58042167 —\

31112293jijjj;//
31421100

52156917
58056991
(1) 59056995

(1) sostituisce 59056912

58057416

31211080

58057413

56157412
31421083 56157411
31112150
59257409 56156940
58047712 58056991
31111086 31241080
31411043 56156948

58048009
58057417

31241100

— 55102714

4’/::/,,/———59056935

el
@%%/

31241080
31423084
55243340
31112153

HO2| 1

sAiop 31111229
X5
A
—— 58056918
52156917
31421100 —— 56356924
31241126 59056952
DALLA MACCHINA AGGIORNAMENTO
PPIANTONE FROM THEMACHINE —
_ 06 DE LA MACHNE
m Se'le (71)-73)) DE LA MAQUINA MISEA JOUR
P PLANTON AB DERMASCHINE
ACTION O | T
COLUMNA LENKSAULE O N. ANPASSUNG

11/2006 ¢

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

HO02_1_61647 - STEERING COLUMN

20/06/2021
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Pos.

31111086
31111229
31112150
31112153
31112293
31211080
31241080
31241100
31241126
31411043
31421083
31421100
31423084
52156917
55102714
55243340
55249668
56156940
56156948
56157411
56157412
56356924
58042167
58047712
58048009
58056918
58056942
58056991
58057413

Id

31111086
31111229
31112150
31112153
31112293
31211080
31241080
31241100
31241126
31411043
31421083
31421100
31423084
52156917
55102714
55243340
55249668
56156940
56156948
56157411
56157412
56356924
58042167
58047712
58048009
58056918
58056942
58056991
58057413

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_ =

Description

SCREW TE M4X25 UNI 5739 8G
SCREW TE M10X110 UNI 5737 8G
SCREW TE M8X20 UNI 5739 8G
SCREW TE M8X35 UNI 5739 8G
SCREW TE M12X80 UNI 5737
NUT M8

HEXAGON SELFLOCK NUT M8
SELFLOCK HEXAGON NUT M10
SELFLOCK NUT M12

WASHER 4,3X9

WASHER

CUP SPRING 25X12,2X1,5 D2093
SPRING WASHER 8.4

WEDGE

FLAT KNOB

SUPPORT

PASSING

UBOLT

STOP

FORK

PIN

FERRULE

SHEATH END

SPRING

ENGINE STOP SWITCH

SPRING

SPRING

CABLE GLAND 90/200/30
RETAINING SPRING

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

HO02_1_61647 - STEERING COLUMN

Note

20/06/2021
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Pos.

58057416
58057417
59056935
59056952
59056995
59257409

Id

58057416
58057417
59056935
59056952
59056995
59257409

Q.ty  Description
1 LINE AND SHEATH M/S L=620 MF/04
WIRING MOT/STOP L=950
LEVER
SUPPORT
COLUMN
1 SUPPORT

e Y

—_—

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

HO02_1_61647 - STEERING COLUMN

Note

20/06/2021
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58057416

@ — 31211080

58057413

56157412

31421083 56157411
31112150

59257409 56156940

58047712 /,,/////////r4758055991

31111086 31241080

31411043 56156948

58048009
28057417 55102714
= 59056935
///_
058057419 31241080
31423084
55243340

55249668 ——
58042167 —\

31241100

el
@%%/

31112153

i 58056942 31111229
31112293jijjj;//
31421100
52156917////////////////
58056991
59056995 —— 58056918
52156917
31421100 —— 56356924
31241126 59056952
DALLA MACCHINA Rev.
Pmm FROM THE MACHINE
‘ Z!,_Z!' DE LA MACHINE
) DELA MAQUINA H 02 2
A OTION STEERNG COLUMN PLANTON AB DER MASCHINE
COLUMNA LENKSAULE O N. 794196 (IS/Z(D7 -

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

HO02_2 110540 - STEERING COLUMN

20/06/2021
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Pos.

31111086
31111229
31112150
31112153
31112293
31211080
31241080
31241100
31241126
31411043
31421083
31421100
31423084
52156917
55102714
55243340
55249668
56156940
56156948
56157411
56157412
56356924
58042167
58047712
58048009
58056918
58056942
58056991
58057413

Id

31111086
31111229
31112150
31112153
31112293
31211080
31241080
31241100
31241126
31411043
31421083
31421100
31423084
52156917
55102714
55243340
55249668
56156940
56156948
56157411
56157412
56356924
58042167
58047712
58048009
58056918
58056942
58056991
58057413

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_ =

Description

SCREW TE M4X25 UNI 5739 8G
SCREW TE M10X110 UNI 5737 8G
SCREW TE M8X20 UNI 5739 8G
SCREW TE M8X35 UNI 5739 8G
SCREW TE M12X80 UNI 5737
NUT M8

HEXAGON SELFLOCK NUT M8
SELFLOCK HEXAGON NUT M10
SELFLOCK NUT M12

WASHER 4,3X9

WASHER

CUP SPRING 25X12,2X1,5 D2093
SPRING WASHER 8.4

WEDGE

FLAT KNOB

SUPPORT

PASSING

UBOLT

STOP

FORK

PIN

FERRULE

SHEATH END

SPRING

ENGINE STOP SWITCH

SPRING

SPRING

CABLE GLAND 90/200/30
RETAINING SPRING

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

H02_2_110540 - STEERING COLUMN

Note

20/06/2021
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Pos.

58057416
58057417
58057419
59056935
59056952
59056995
59257409

Id

58057416
58057417
58057419
59056935
59056952
59056995
59257409

Q.ty  Description
1 LINE AND SHEATH M/S L=620 MF/04
WIRING MOT/STOP L=950
WIRING MC L=700
LEVER
SUPPORT
1 COLUMN
1 SUPPORT

e Y

—_—

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

H02_2_110540 - STEERING COLUMN

Note

20/06/2021
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# = P4 | iw i=info-stop2sec. Y =new part

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
H.02.01.A0028_03 - STEERING COLUMN Page 69/ 128



Pos.

O R N N R W NN =

N RN N N RN RN N N RN N e e e e e e e e e
O 0 3 N L A WD = O O NN R WD~ O

1d
31111229
31112165
55243340
59056935
59056952N
56356924
580569187
58056942N
31241100
31241080
55102714
31241126
314211002
52156917
59256999
56156948N
58042167
31112293
58056991
58057417
31121024
58048009
58047712
561574112
58057413
31211080
56156940
56157412
31112170

Quty

Description

SCREW TE M10X110 UNI 5737 8G
SCREW TE C/F M8X35 DIN 6921 8G
SUPPORT

LEVER

SUPPORT

FERRULE

SPRING

SPRING

SELFLOCK HEXAGON NUT M10
HEXAGON SELFLOCK NUT M8
FLAT KNOB

SELFLOCK NUT M12

CUP SPRING 25X12,2X1,5 D2093
WEDGE

COLUMN

STOP

SHEATH END

SCREW TE M12X80 UNI 5737
CABLE GLAND 90/200/30
WIRING MOT/STOP L=950
SCREW TBCEI FL.M4X25
ENGINE STOP SWITCH

SPRING

FORK

RETAINING SPRING

NUT M8

U BOLT

PIN

SCREW TE C/F M8X20 DIN 6921

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

H.02.01.A0028_03 - STEERING COLUMN

Note

REPLACES 59056995

20/06/2021
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Pos.

30
31

1d
59257409
58057416

Q.ty  Description
SUPPORT
LINE AND SHEATH M/S L=620 MF/04

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

H.02.01.A0028_03 - STEERING COLUMN

Note

20/06/2021
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BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
H.02.01.A0028_04 - STEERING COLUMN Page 72/ 128



Pos.

O R N N R W NN =

N RN N N RN RN N N RN N e e e e e e e e e
O 0 3 N L A WD = O O NN R WD~ O

1d
31111229
31112165
55243340
59057010N
59056952N
56356924
580569187
58056942N
31241100
31241080
31100451
55157213
55157212
31241126
314211002
52156917
59256999
56156974N
58042167
31112293
58056991
58057417
31121024
58048009
58047712
561574117
58057413
31211080
56156940

Quty

Description

SCREW TE M10X110 UNI 5737 8G
SCREW TE C/F M8X35 DIN 6921 8G
SUPPORT

LEVER

SUPPORT

FERRULE

SPRING

SPRING

SELFLOCK HEXAGON NUT M10
HEXAGON SELFLOCK NUT M8
SCREW 3,5X25

GRIP

GRIP

SELFLOCK NUT M12

CUP SPRING 25X12,2X1,5 D2093
WEDGE

COLUMN

SUPPORT

SHEATH END

SCREW TE M12X80 UNI 5737
CABLE GLAND 90/200/30
WIRING MOT/STOP L=950
SCREW TBCEI FL.M4X25
ENGINE STOP SWITCH

SPRING

FORK

RETAINING SPRING

NUT M8

U BOLT

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

H.02.01.A0028_04 - STEERING COLUMN

Note

20/06/2021
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Note

Pos. Id Q.ty  Description

30 56157412 PIN

31 31112170 SCREW TE C/F M8X20 DIN 6921

32 59257409 SUPPORT

33 58057416 LINE AND SHEATH M/S L=620 MF/04

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021

H.02.01.A0028_04 - STEERING COLUMN Page 74/ 128



55248284
31411084

55248283
56157332

31112153 (M8x35)
31423084
58002538

jJ — 58048000

31241060

55248041
56148037
31112092 (6x35)

///////———~55248038

56148287 (Yanmar) 58049501
(4x20) 34213020 (Gx) 58057416
31241060
34213020
(M8) 31211080
5805659544%\:;::7~., 56157332
56148285
2
55248284 5
(Yanmar) 58043219 / 56148286‘44ﬁ\\\\\\\\\ ——————— 58048000
(Gx)58048012j 56148285 31111097 (M6x45)
(Gx)58147704—— R 56147655
_ 31411084 ’Osgz 28056580
(4x20) 34213020—— Ny
(Yénmaﬂ58048002:},/5;// (M8)31241080444\\\\\W¢9 N
(Gx) 58156156 .( )
(Gx160)58056154:|_ N
(Gx240/340) 58056155 a (M8)31211080 ;a@w’”
58042202 e
s
58042200 \ 5 o\ 31112089 (M6x25)
TS T ! % \\ ™ \
; By ™ N N \\5L44—56150361
58057286AAﬁ\\\k\\\\\\\\‘\ 59057116 D NN\ 58150313
58042167 S NN\ 58051670
58057263--\\\\\\\\\\\\\\\ 58056595 T 31411084
S N 31241060
: (M8)31211080 \\\if\ epoincatits
('[' ‘ 58002429 S 58042167
DALLA MACCHINA Rev.
MANUBRID FROM THE MACHINE
DE LA MACHINE
(m-m) DE LA MAQUINA I 0 2 O
H."Z - % HANDLERAR MANCHERON ABDERMASCHINE
Ssane P R 730 blz (749283)
N. 720 blz (750162) Ol/Z(IB %

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

102_0_61176 - HANDLEBAR

20/06/2021
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Pos.

31111091
31111097
31112089
31112092
31112153
31211080
31241060
31241080
31411064
31411084
31423084
34213020
55248038
55248041
55248283
55248284
56147655
56148037
56148285
56148286
56148287
56150361
56157332
58002429
58002538
58042167
58042200
58042202
58043219

Id

31111091
31111097
31112089
31112092
31112153
31211080
31241060
31241080
31411064
31411084
31423084
34213020
55248038
55248041
55248283
55248284
56147655
56148037
56148285
56148286
56148287
56150361
56157332
58002429
58002538
58042167
58042200
58042202
58043219

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_ =

Description

SCREW E M6X14 UNI 5739 8G
SCREW TE M6X45 UNI 5737 8G
SCREW TE M6X25 UNI 5739 8G
SCREW TE M6X35 UNI 5739 8G
SCREW TE M8X35 UNI 5739 8G
NUT M8

HEXAGON SELFLOCK NUT M6
HEXAGON SELFLOCK NUT M8
WASHER 6,4x12,5

WASHER 8.4x17

SPRING WASHER 8.4

ROLL PIN

STOP

LEVER

COMMAND LEVER

LEVER

CLUTCH LEVER

LEVER STOP

PIN

DRILLED PIN

STUD BOLT

SPACER

UBOLT

CLAMPING SCREW
ACCELERATOR

SHEATH END

CLAMPING SCREW
ADJUSTING SCREW M8

LINE AND SHEATH (L=1850)

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

102_0_61176 - HANDLEBAR

Note

20/06/2021
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Pos.

58048000
58048002
58048012
58049501
58051670
58053035
58056154
58056155
58056593
58056595
58057263
58057284
58057286
58057329
58057416
58147704
58150313
58156156
59057116

Id

58048000
58048002
58048012
58049501
58051670
58053035
58056154
58056155
58056593
58056595
58057263
58057284
58057286
58057329
58057416
58147704
58150313
58156156
59057116

Quty

g Y S VG Gy

—_—

Description

KNOB D=27

CLAMPING SCREW

LINE AND SHEATH (L=2020)
LINE AND SHEATH (L=1790)
CLEVIS

LINE AND SHEATH (L=1160)
RESTORING SPRING
RESTORING SPRING
SPRING

ADJUSTING SCREW M8
CLAMPING SCREW

LINE AND SHEATH (L=920)
LINE AND SHEATH (L=1230)
LINE AND SHEATH (L=980)
LINE AND SHEATH M/S L=620 MF/04
ADJUSTING SCREW

CABLE CLAMP

TERMINAL

COMPLETE HANDLE BAR

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

102_0_61176 - HANDLEBAR

Note

20/06/2021
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55248284
31411084

55248283
56157332
56148287
34213020

31211080

580565954‘%\:;::7~.,

(Yanmar) 58043219]
(Gx) 58048012
(Gx) 58147704 ——

(Yanmar) 58048002:’_//
(Gx) 58156156
(Gx160) 58056154
(Gx240/340) 580561551_§
58057329 ———
31111091
58042200—\\\

58057286 ’
58042167 — T

———

s

31112153
31423084
58002538

31211080
58042202
58057284

59257151 (1)

31241060
55248041
56148037
31112092

/— 55248038

jJ — 58048000

(Yanmar) 58049501
(Gx) 58057416
31241060

34213020
56157332
56148285
i
55248284 5 5048000
561482864444\\\\\‘\\\\ 31111097
56148285___:::::f\\ 56147655
31411084 !.;:ra 58056593
34213020““‘\\\\\7**ﬁ3
31241080—— @ N\

31112089

‘ 56150361
\\\ \ 58150313
e K 58051670

M
58057263 ™~ \ 31411064
\ 58056595 \ ¥31241060
: 31211080 58053035
['[' ‘ 58002429 g W=
(1) sostituisce 59057116
DALLA MACCHINA AGGIORNAMENTO Rev.
MANUBRD FROM THE MACHINE ——
BLIZ e (6 720730) e e 102 1
MISEA JOUR
HANDLEBAR MANCHERON AB DER MASCHINE
A CTION 0 APLAZAMIENTO
MANILAR LENKER O N. ANPASSUNG ]J_/Z[m %

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION
102_1_61725 - HANDLEBAR

20/06/2021
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Pos.

31111091
31111097
31112089
31112092
31112153
31211080
31241060
31241080
31411064
31411084
31423084
34213020
55248038
55248041
55248283
55248284
56147655
56148037
56148285
56148286
56148287
56150361
56157332
58002429
58002538
58042167
58042200
58042202
58043219

Id

31111091
31111097
31112089
31112092
31112153
31211080
31241060
31241080
31411064
31411084
31423084
34213020
55248038
55248041
55248283
55248284
56147655
56148037
56148285
56148286
56148287
56150361
56157332
58002429
58002538
58042167
58042200
58042202
58043219

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_ =

Description

SCREW E M6X14 UNI 5739 8G
SCREW TE M6X45 UNI 5737 8G
SCREW TE M6X25 UNI 5739 8G
SCREW TE M6X35 UNI 5739 8G
SCREW TE M8X35 UNI 5739 8G
NUT M8

HEXAGON SELFLOCK NUT M6
HEXAGON SELFLOCK NUT M8
WASHER 6,4x12,5

WASHER 8.4x17

SPRING WASHER 8.4

ROLL PIN

STOP

LEVER

COMMAND LEVER

LEVER

CLUTCH LEVER

LEVER STOP

PIN

DRILLED PIN

STUD BOLT

SPACER

UBOLT

CLAMPING SCREW
ACCELERATOR

SHEATH END

CLAMPING SCREW
ADJUSTING SCREW M8

LINE AND SHEATH (L=1850)

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

102_1_61725 - HANDLEBAR

Note

20/06/2021
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Pos.

58048000
58048002
58048012
58049501
58051670
58053035
58056154
58056155
58056593
58056595
58057263
58057284
58057286
58057329
58057416
58147704
58150313
58156156
59257151

Id

58048000
58048002
58048012
58049501
58051670
58053035
58056154
58056155
58056593
58056595
58057263
58057284
58057286
58057329
58057416
58147704
58150313
58156156
59257151

Quty

g Y S VG Gy

—_—

Description

KNOB D=27

CLAMPING SCREW

LINE AND SHEATH (L=2020)
LINE AND SHEATH (L=1790)
CLEVIS

LINE AND SHEATH (L=1160)
RESTORING SPRING
RESTORING SPRING
SPRING

ADJUSTING SCREW M8
CLAMPING SCREW

LINE AND SHEATH (L=920)
LINE AND SHEATH (L=1230)
LINE AND SHEATH (L=980)
LINE AND SHEATH M/S L=620 MF/04
ADJUSTING SCREW

CABLE CLAMP

TERMINAL

COMPLETE HANDLE BAR

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

102_1_61725 - HANDLEBAR

Note

20/06/2021
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311121583
31423084 31241060
58002538

%W y

(Yanmar) 58049501

(Gx) 58057416

31241060
34213020
y////////__-56157332

< ,f 56148285

55248284

55248041
56148037
31112092

/ 55248038

55248284
31411084

55248283
56157332
56148287
34213020

31211080

(Yanmar) 58043219 56148286444\‘\\\\\i;\ 58048000
(Gx)58048012j 56148285 31111%?7
(Gx) 58147704 56147655

. ___K\\\\‘f GE 58056593
Cig 31411084 AL
Ea 34213020—— S
(Yannmr)58048002:]g/4:/ 31241080 P N\
(Gx) 58156156 )
(Gx160) 58056154]_ :.-f";i’
(Gx240/340) 58056155 3 31211080 {““\\\\\‘/’”
SE057E00— 58042202 oA
7284
0 31112090 a60STER

31112089
\$444—56150361

v o \\Qb\ \ 58150313

S NN\ 58051670

S NN 31411064

58056595 S 31241060

31211080 T 58053035
58002429 ™~

(1) 0 58057297
58042167
58057263

&
fl[n.

58042167
(1) sostituisce 580657286
DALLA MACCHINA AGGIORNAMENTO Rev.
MANUBRD FROM THE MACHINE m———
DE LA MACHINE
(20730) e i MISEA JOUR IOZ 2
HANDLEBAR MANCHERON AB DER MASCHINE

ACTION LR e ON. wmsne | 062007 ¢

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
102_2_ 92429 - HANDLEBAR Page 81/ 128




Pos.

31111097
31112089
31112090
31112092
31112153
31211080
31241060
31241080
31411064
31411084
31423084
34213020
55248038
55248041
55248283
55248284
56147655
56148037
56148285
56148286
56148287
56150361
56157332
58002429
58002538
58042167
58042200
58042202
58043219

Id

31111097
31112089
31112090
31112092
31112153
31211080
31241060
31241080
31411064
31411084
31423084
34213020
55248038
55248041
55248283
55248284
56147655
56148037
56148285
56148286
56148287
56150361
56157332
58002429
58002538
58042167
58042200
58042202
58043219

Quty

— e e e e e e e e e e e e e e e e e e e e e e

—_ =

Description

SCREW TE M6X45 UNI 5737 8G
SCREW TE M6X25 UNI 5739 8G
SCREW TE M6X16 UNI 5739 8G
SCREW TE M6X35 UNI 5739 8G
SCREW TE M8X35 UNI 5739 8G
NUT M8

HEXAGON SELFLOCK NUT M6
HEXAGON SELFLOCK NUT M8
WASHER 6,4x12,5

WASHER 8.4x17

SPRING WASHER 8.4

ROLL PIN

STOP

LEVER

COMMAND LEVER

LEVER

CLUTCH LEVER

LEVER STOP

PIN

DRILLED PIN

STUD BOLT

SPACER

UBOLT

CLAMPING SCREW
ACCELERATOR

SHEATH END

CLAMPING SCREW
ADJUSTING SCREW M8

LINE AND SHEATH (L=1850)

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

102_2 92429 - HANDLEBAR

Note

20/06/2021
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Pos.

58048000
58048002
58048012
58049501
58051670
58053035
58056154
58056155
58056593
58056595
58057263
58057284
58057297
58057329
58057416
58147704
58150313
58156156
59257151

Id

58048000
58048002
58048012
58049501
58051670
58053035
58056154
58056155
58056593
58056595
58057263
58057284
58057297
58057329
58057416
58147704
58150313
58156156
59257151

Quty

g Y S VG Gy

—_—

Description

KNOB D=27

CLAMPING SCREW

LINE AND SHEATH (L=2020)
LINE AND SHEATH (L=1790)
CLEVIS

LINE AND SHEATH (L=1160)
RESTORING SPRING
RESTORING SPRING
SPRING

ADJUSTING SCREW M8
CLAMPING SCREW

LINE AND SHEATH (L=920)
LINE AND SHEATH (L=1000)
LINE AND SHEATH (L=980)
LINE AND SHEATH M/S L=620 MF/04
ADJUSTING SCREW

CABLE CLAMP

TERMINAL

COMPLETE HANDLE BAR

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

102_2 92429 - HANDLEBAR

Note

20/06/2021
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BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
1.02.01.A0028_03 - HANDLEBAR Page 84/128



Pos.

O R N N R W NN =

[ S T N N NS T NG T N S NG N NG S NS N = e e T T =Sy
B e ¥ Y R S e N o R A O N S =]

1d
58042200
58057285
58051670
58150313
31112089
561566037
58050345
56147655N
31111097
58048000
58048355
58057418
56148037
31211080
58056595
31241060
55248038
31112092
58056593
56148470N
55248041
58002538
56156874N
58056154
58056155
58056815
58056193
59257162
31121020

Quty

Description

CLAMPING SCREW

LINE AND SHEATH (L=1130)
CLEVIS

CABLE CLAMP

SCREW TE M6X25 UNI 5739 8G
SPACER

SPRING

CLUTCH LEVER

SCREW TE M6X45 UNI 5737 8G
KNOB D=27

LINE AND SHEATH L-1950

LINE AND SHEATH M/S L=750 MF/04

LEVER STOP

NUT M8

ADJUSTING SCREW M8
HEXAGON SELFLOCK NUT M6
STOP

SCREW TE M6X35 UNI 5739 8G
SPRING

LEVER

LEVER

ACCELERATOR

PANEL

RESTORING SPRING
RESTORING SPRING

LINE AND SHEATH L=1950
TRANSMISSION

HANDLE BAR

SCREW TBCEI M8X40 ISO7380 10K Z

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

1.02.01.A0028_03 - HANDLEBAR

Note

REPLACES 58053035

DIESEL

GX200
GX240/GX270/GX340
GX200/GX270

20/06/2021
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55142076 — &
55142076// /%\
56157312 (M10x75) 31111217
30010142 ———
59056920
(M8x30)31112152
31423084\
56157274
(3x15) 34110028
31411104 —— E
55248379 ol &
[ ]
o W Ny
]
(4x24)34213024 ;
56157324 58057273 —— of
55257313 56157236
59057319 —— 31241085
(14x22x4) 38211400 31421083
) 56157311
) 34213022 (3x22)
— 55257249
37911532 (15/32")
58043176
SazeTa2] —— 34213020 (4x20)
F0831193010§ 31112152 (M8x30)
=] | 59057251
31414130 — (&) / 56157248
3BT ——— O % 0 / 58057232
by
52357250 ——— i 31241080
(4%20) 34213020 /
&
56157257 %
(14x22x4) 38211400 ——— SRErAIrIAREE)
DALLA MACCHINA Rev.
FROM THE MACHINE
DE LA MACHINE J 02
DE LA MAQUINA O
w,z ; % CONTROLS COMMANDES AB DERMASCHINE
sene 730 blz (749283)
MANDOS ANTRERE N. 720 blz (750162) 01/2% %

20/06/2021

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION
J02_0 61262 - CONTROLS Page 86/ 128



Pos.

30010142
31111217
31112152
31241080
31241085
31241100
31312082
31411104
31414130
31421083
31423084
34110028
34213020
34213022
34213024
37911532
38111191
38211400
52357250
55142076
55248379
55257249
55257313
55257321
56157236
56157248
56157257
56157274
56157311

Id

30010142
31111217
31112152
31241080
31241085
31241100
31312082
31411104
31414130
31421083
31423084
34110028
34213020
34213022
34213024
37911532
38111191
38211400
52357250
55142076
55248379
55257249
55257313
55257321
56157236
56157248
56157257
56157274
56157311

Quty

— = e e e e e e e e e e e e e e e e e e e e e e

—_ =

Description

SILENT-BLOCK 10,2X30X45X49

SCREW TE M10X75 UNI 5737 8G

SCREW TE M8X30 UNI 5739 8G
HEXAGON SELFLOCK NUT M8
SELFLOCK NUT M8 6S

SELFLOCK HEXAGON NUT M10

STUD BOLT M8X38X14X20
WASHER 10,5x18
WASHER 13

WASHER

SPRING WASHER 8,4
SPLIT PIN A3X15 UNI 1336
ROLL PIN

ROLL PIN

ROLL PIN

BALL 15/32

O-RING 115 (11.91X2,62)
OIL SEAL 14X22X4

PIN

KNOB

PTO JOINT

3+2 GEARBOX JOINT
ROLLER

STOP

GEAR SELECTOR
COMMAND LEVER
SPACER

SQUARE
GEARSHIFT ROD

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

J02_0 61262 - CONTROLS

20/06/2021
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Pos.

56157312
56157324
58043176
58057232
58057273
59056920
59057251
59057319

F0831193010 F0831193010

Id

56157312
56157324
58043176
58057232
58057273
59056920
59057251
59057319

Q.ty  Description
1 ROD
PTO LEVER
SPRING
SPRING
SPRING
SUPPORT
GEAR LEVER
LEVER
1 SPRING DM.15X70

—_—

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

J02_0 61262 - CONTROLS

Note

20/06/2021
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55142076 —
55142076
56157312
59056920
31112152
31423084
56157274
34110028
31411104 —~
55248379
34213024
56157324 58057273
55257313 56157236
59057319 31241085
38211400 31421083
) 56157311
) 34213022
55257249
37911532
58043176
ABZTA2 : —— 34213020 (4x20)
F0831193010% | 31112152
‘ 59057251
31414130 —— (& | sets7248
38111191 — G|l 2 / 58057232
52357250 =t 31241080
34213020 s | /
56157257 @@?9
38211400
38211400 ——
DALLA MACCHINA AGGIORNAMENTO Rev.
FROM THE MACHINE RS-
. DE LA MACHINE
BL"ZSGHG% DELA MAQUINA MISEA JOUR J02 1
CONTROLS COMMANDES AB DER MASCHINE
ACTIONO | . TN
ROS ANTREEE O N. ANPASSUNG m %

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
J02_1_61812 - CONTROLS Page 89/ 128



Pos.

30010142
31111217
31112152
31241080
31241085
31241100
31312082
31411104
31414130
31421083
31423084
34110028
34213020
34213022
34213024
37911532
38111191
38211400
52357250
55142076
55248379
55257249
55257313
55257321
56157236
56157248
56157257
56157274
56157311

Id

30010142
31111217
31112152
31241080
31241085
31241100
31312082
31411104
31414130
31421083
31423084
34110028
34213020
34213022
34213024
37911532
38111191
38211400
52357250
55142076
55248379
55257249
55257313
55257321
56157236
56157248
56157257
56157274
56157311

Quty

— = e e e e e e e e e e e e e e e e e e e e e e

—_ =

Description

SILENT-BLOCK 10,2X30X45X49

SCREW TE M10X75 UNI 5737 8G

SCREW TE M8X30 UNI 5739 8G
HEXAGON SELFLOCK NUT M8
SELFLOCK NUT M8 6S

SELFLOCK HEXAGON NUT M10

STUD BOLT M8X38X14X20
WASHER 10,5x18
WASHER 13

WASHER

SPRING WASHER 8,4
SPLIT PIN A3X15 UNI 1336
ROLL PIN

ROLL PIN

ROLL PIN

BALL 15/32

O-RING 115 (11.91X2,62)
OIL SEAL 14X22X4

PIN

KNOB

PTO JOINT

3+2 GEARBOX JOINT
ROLLER

STOP

GEAR SELECTOR
COMMAND LEVER
SPACER

SQUARE
GEARSHIFT ROD

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

J02_1_61812 - CONTROLS

20/06/2021
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Pos.

56157312
56157324
58043176
58057232
58057273
59056920
59057251
59057319

F0831193010 F0831193010

Id

56157312
56157324
58043176
58057232
58057273
59056920
59057251
59057319

Q.ty  Description
1 ROD
PTO LEVER
SPRING
SPRING
SPRING
SUPPORT
GEAR LEVER
LEVER
1 SPRING DM.15X70

—_—

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

J02_1_61812 - CONTROLS

Note

20/06/2021
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BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
J.02.01.A0028 02 - CONTROLS Page 92 /128



Pos.
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1d
31241080
580572327
563C1005Z2
55257249
561574237
55157212
55157213
31100451
59056735N
58043176
561572577
38211400
37911532
31312082
34110028
31241084
56157236H
31241100
59056920
30010142
31111217
56157274
31423084
31112152
34213020
59057319
58057273
55257313
52357250

Quty

Description

HEXAGON SELFLOCK NUT M8
SPRING

COMMAND LEVER

3+2 GEARBOX JOINT
GEARSHIFT ROD

GRIP

GRIP

SCREW 3,5X25

GEAR LEVER

SPRING

SPACER

OIL SEAL 14X22X4

BALL 15/32

STUD BOLT M8X38X14X20
SPLIT PIN A3X15 UNI 1336
SELFLOCK NUT M8 6S

GEAR SELECTOR

SELFLOCK HEXAGON NUT M10
SUPPORT

SILENT-BLOCK 10,2X30X45X49
SCREW TE M10X75 UNI 5737 8G
SQUARE

SPRING WASHER 8,4

SCREW TE M8X30 UNI 5739 8G
ROLL PIN

LEVER

SPRING

ROLLER

PIN

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

J.02.01.A0028_02 - CONTROLS

Note

REPLACES 56157248N + 59057251N

REPLACES 56157248N + 59057251N

20/06/2021
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Pos.

30
31
32
33
34
35
36
37
38

1d Q.ty
38111191

31414130

F0831193010

55257321

56157324N

34213024

55248379

31411104

34213022

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION
J.02.01.A0028_02 - CONTROLS

Description

O-RING 115 (11,91X2,62)
WASHER 13

SPRING DM.15X70
STOP

PTO LEVER

ROLL PIN

PTO JOINT

WASHER 10,5x18

ROLL PIN

Note

20/06/2021
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BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
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Pos.
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1d Q.ty
31112090
563568407
58056848
561568327
56148287
53156860
55157212
31241084
31100451
55157213
563568337
563568582
55256836
55256835
58056595
31211080
59256850
31121020
561568597
58049830
521568107
55157215
55157214
58042200

Description

SCREW TE M6X16 UNI 5739 8G
CLAMPING SCREW

LINE AND SHEATH L=930
UBOLT

STUD BOLT

COMMAND LEVER

GRIP

SELFLOCK NUT M8 6S
SCREW 3,5X25

GRIP

SMALL PLATE

PIN

SUPPORT, ELECTRICAL BOX
PROTECTION COVER
ADJUSTING SCREW M8

NUT M8

SUPPORT

SCREW TBCEI M8X40 ISO7380 10K Z
FORK

SPRING

COMMAND LEVER

GRIP

GRIP

CLAMPING SCREW

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

J.04.01.A0028 00 - HANDLEBAR CONTROLS

Note

20/06/2021
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A B C D
350-8' 39113502 394.13502 58043250 922.43686 (Kg.10)
400-8" 301.14008 394.14008 58043250 92243686 (Kg.10)
40-10" 391.14010 394.14010 58048330 922.48715 (Kg.15)
50-10" 30115010 394.15010 58048330 92248715 (Kg.15)
500-12" 39115012 39415012 58044804 92.48720 (Kg.34)

53143712
31312102 (M10x40)
31423105

\

//r—-31211100
e iy 6
92243685——‘41111;”1’ R 9

DALLA MACCHINA Rev.
FROM THE MACHINE
RUOTE DELA MACHINE KO 1 O
DE LA MAQUINA
. % WHERLS ROUES ABDER MASCHINE 730 blz (749283)
liLIlZf sene —_— i 720 blz (750162)
RADER N. 710 blz (749243) 01/2% ;
BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021

KO01_0_61301 - WHEELS Page 97/ 128



Pos.

31211100
31312102
31423105
39113502
39114008
39114010
39115010
39115012
39413502
39414008
39414010
39415010
39415012
53143712
58043250
58044804
58048330
92243685
92243686
92248715
92248720

Id

31211100
31312102
31423105
39113502
39114008
39114010
39115010
39115012
39413502
39414008
39414010
39415010
39415012
53143712
58043250
58044804
58048330
92243685
92243686
92248715
92248720

Quty

— = e e e e e e e e e e e e e e e e

—_—

Description

NUT M10

STUD BOLT M10X40X24X12

SPRING WASHER 10,5

TYRE 3.50-8 2PR

TYRE 4.00-8 2PR

TYRE 4.0-10 2PR

TYRE 5.00-10 2PR

TYRE 5.00-12 2PR

INNER TUBE X 3.50-8
INNER TUBE X 4.00-8
INNER TUBE x 4.0-10
INNER TUBE X 4.0/5.0-10

INNER TUBE

SPACER

RIM 2.50-8

RIM 5JA12

RIM 3.50D10 CR

WHEEL SPACERS CM 6 (PAIR)

PAIR OF WEIGHTS FOR 8 WHEELS 11 KGS
WEIGHTS FOR WHEELS 10 EACH KG 15 (PAIR)
WEIGHTS FOR WHEELS 12 KG 34 EACH (PAIR)

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

K01_0_61301 - WHEELS

Note

20/06/2021
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A B e D
350-8' 39113502 39413502 58043250 92243636 (Kg.10)
400-8' 39114008 39414008 58043250 9224%686 (Kg.10)
40-10" 39114010 39414010 58048330 92248715 (Kg.15)
50-10' 30115010 39415010 58048330 92248715 (Kg.15)
500-12" 39115012 39415012 58044804 92248720 (Kg.34)

53143712

31312102
31423105

/— 31211100
g '/9
92243685 / 9

\

DALLA MACCHINA AGGIORNAMENTO Rev.,
H U‘I‘E FROM THE MACHINE
m : % DE LA MACHINE REVISION KO 1
Se1€ DE LA MAQUINA MISEA JOUR 1
WHEELS ROUES AB DERMASCHINE
AC TION 0 RUEDAS : APLAZAMIENTO
o ONS e 11006
BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 00601

KO01_1_61851 - WHEELS Page 99/ 128



Pos.

31211100
31312102
31423105
39113502
39114008
39114010
39115010
39115012
39413502
39414008
39414010
39415010
39415012
53143712
58043250
58044804
58048330
92243685
92243686
92248715
92248720

Id

31211100
31312102
31423105
39113502
39114008
39114010
39115010
39115012
39413502
39414008
39414010
39415010
39415012
53143712
58043250
58044804
58048330
92243685
92243686
92248715
92248720

Quty

— = e e e e e e e e e e e e e e e e

—_—

Description

NUT M10

STUD BOLT M10X40X24X12

SPRING WASHER 10,5

TYRE 3.50-8 2PR

TYRE 4.00-8 2PR

TYRE 4.0-10 2PR

TYRE 5.00-10 2PR

TYRE 5.00-12 2PR

INNER TUBE X 3.50-8
INNER TUBE X 4.00-8
INNER TUBE x 4.0-10
INNER TUBE X 4.0/5.0-10

INNER TUBE

SPACER

RIM 2.50-8

RIM 5JA12

RIM 3.50D10 CR

WHEEL SPACERS CM 6 (PAIR)

PAIR OF WEIGHTS FOR 8 WHEELS 11 KGS
WEIGHTS FOR WHEELS 10 EACH KG 15 (PAIR)
WEIGHTS FOR WHEELS 12 KG 34 EACH (PAIR)

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

KO01_1_61851 - WHEELS

Note

20/06/2021
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A B c D
350-8' 39113502 39413502 | 58043250 90243686 (Kg.10)
400-8' 39114008 39414008 | 58043250 902243686 (Kg.10)
40-10" 39114010 39414010 | 58048330 R248715 (Kg.15)

0 40-10" 39114010 39414010 | 58057837 (FIX) /
5.0-10" 39115010 39415010 | 58048330 92248715 (Kg.15)

050-10" 39115010 39415010 58057837 (FIX) /
500-12" 39115012 3415012 | 58044804 9248720 (Kg.34)

53143712
///,//,///”/”//;4731312102

31423105

[31211100
92243685f‘ﬁiij;//// A @

— e, | scoonwie -
DE LA MACHINE REVISION KO 1 2
DE LA MAQUINA MISEA JOUR
WHEELS ROUES ABDERMASCHINE
AC TlON RUEDAS - APLAZAMIENTO
RO ON. ANPASSUNG OI/Z(IB ;

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
KO01_2 110749 - WHEELS Page 101/ 128



Pos.

31211100
31312102
31423105
39113502
39114008
39114010
39115010
39115012
39413502
39414008
39414010
39415010
39415012
53143712
58043250
58044804
58048330
58057837
92243685
92243686
92248715
92248720

Id

31211100
31312102
31423105
39113502
39114008
39114010
39115010
39115012
39413502
39414008
39414010
39415010
39415012
53143712
58043250
58044804
58048330
58057837
92243685
92243686
92248715
92248720

Quty

— = e e e e e e e e e e e e e e e e

—_—

Description

NUT M10

STUD BOLT M10X40X24X12

SPRING WASHER 10,5

TYRE 3.50-8 2PR

TYRE 4.00-8 2PR

TYRE 4.0-10 2PR

TYRE 5.00-10 2PR

TYRE 5.00-12 2PR

INNER TUBE X 3.50-8
INNER TUBE X 4.00-8
INNER TUBE x 4.0-10
INNER TUBE X 4.0/5.0-10

INNER TUBE

SPACER

RIM 2.50-8

RIM 5JA12

RIM 3.50D10 CR

RIM 3.50 D-10

WHEEL SPACERS CM 6 (PAIR)

PAIR OF WEIGHTS FOR 8 WHEELS 11 KGS
WEIGHTS FOR WHEELS 10 EACH KG 15 (PAIR)
WEIGHTS FOR WHEELS 12 KG 34 EACH (PAIR)

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

K01 _2_110749 - WHEELS

Note

20/06/2021
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—_— @
{56149590(Yanmar)
56157387 (Honda)
56137370 (Yanmar)
[ L 56119937 (Honda)
S 58057610 (Yanmar)
( w
E 58057386 (Yanmar)
(F) | L 58047460 (Honda)
- |
30 g | —12V14:16Ah
| | (mm160x90x161)
|
: 12V33Ah
HONDA | (mm232x130x167)
| (DIESEL)
|
/ w |
L100AE &) :
|
A B c D |
(Yanmar) 30000276 +3 58057611 (Yanmar)
MOTORINOD'AVVIAMENTO | GENERATORE | REGOLATORE FUSIBILI 58045807\ | -58057397 (Honda)
STARTER GENERATOR | REGULATOR FUSES I
DEMARREUR GENERATEUR | REGULATEUR FUSIBLES :
MOT. DEARRANQUE GENERADOR | REGULADOR FUSIBLES 2 |
ANLASSMOTOR GENERATOR REGLER | SCHMELZSICHERUNGEN l |
58045804 (Yanmar)
(Yanmar) 30000277 — 30000295 (Yanmar)
59057604 (Yanmar)
E F G H [ 59057390 (Honda)
BATTERIA | INTERRUTTORE SPIACARICABATTERIA SOLENOIDE | DIODO pr—
BATTERY SWITCH BATTERYLONGWARN.LIGHT | SOLENOID | DIODE A 84 :
BATTERIE | INTERRUPTEUR TEMOINCHARG.BATTERIE | SOLENOIDE | DIODE S{BAT5ED T
BATERIA | INTERRUPTOR LUZCARGABATERIA SOLENOIDE | DIODO »— 31241060 (M6)
BATTERIE SCHALTER BATTERIELADUNGKTRL.LAMPE | SOLENOID | DIODE
DALLA MACCHINA Rev.
AWIMENIOELETTRICO FROM THE MACHINE
(mm) DE LA MACHINE LO 1
) DE LA MAQUINA O
H."Z % ELECTRIC SARTER DEMARRAGEELECTRQUE | ABDERMASCHINE
Sene P 730 blz (749283)
2 EERSET N, 7nzeeoen| 01/2006 |

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

L01_0_61323 - ELECTRIC STARTER

20/06/2021
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Pos.

30000276
30000277
30000295
31121558
31241060
31411064
56119937
56137370
56149590
56157387
58045804
58045807
58047460
58057386
58057397
58057610
58057611
59057390
59057604

Id

30000276
30000277
30000295
31121558
31241060
31411064
56119937
56137370
56149590
56157387
58045804
58045807
58047460
58057386
58057397
58057610
58057611
59057390
59057604

Quty

— e e e e e e e e e e e e e

—_—

Description

KEY

SWITCH

LAMP 12V-5W-W2,1X9,5D
SCREW TTQ M6X16 UNI 5731
HEXAGON SELFLOCK NUT M6
WASHER 6,4x12,5

BATTERY SUPPORT
BATTERY BRACKET
BATTERY BRACKET

ROD

WARNING LIGHT

LOCK COVER

WIRING

WIRING

KIT

BOX

KIT

BOX

BOX

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

L01_0_61323 - ELECTRIC STARTER

Note

20/06/2021
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56149590 (Yanmar)
56157387 (Honda)

(
(

— 956137370 ((Yanmar)
(

[ 156119937 (Honda)
—~ 58057610 (Yanmar)
( Y
58057386 (Yanmar)
(F) [ 58047460 (Honda)
- |
30 g | —12V14:16Ah
| | (mm160x90x161)
|
: 12V33Ah
HONDA | (mm232x130x167)
| (DIESEL)
|
(A) '
L100AE Lo |
|
A B c D |
(Yanmar) 30000276 { [ SEUSTGTY. (Yarmar)
MOTORINOD'AVVIAMENTO | GENERATORE | REGOLATORE FUSIBILI 58045807\ | -58057397 (Honda)
STARTER GENERATOR | REGULATOR FUSES I
DEMARREUR GENERATEUR | REGULATEUR FUSIBLES s ? :
MOT. DE ARRANQUE GENERADOR | REGULADOR FUSIBLES i N g @ |
ANLASSMOTOR GENERATOR REGLER | SCHMELZSICHERUNGEN | S |
58045804 (Yanmar)
(Yanmar) 30000277 — 30000295 (Yanmar)
59057604 (Yanmar)
E F G H | 59057390 (Honda)
BATTERIA | INTERRUTTORE SPIACARICABATTERIA SOLENOIDE | DIODO e
BATTERY SWITCH BATTERYLONGWARN. LIGHT | SOLENOID | DIODE i 3 :
BATTERIE | INTERRUPTEUR | TEMOINCHARG.BATTERIE | SOLENOIDE | DIODE 5 {34650 7 T
BATERIA | INTERRUPTOR LUZ CARGABATERIA SOLENOIDE | DIODO »— 31241060
BATTERIE SCHALTER | BATTERIELADUNGKTRL.LAMPE | SOLENOID | DIODE
DALLA MACCHINA AGGIORNAMENTO Rev.
AWRMENIO ELETTRCO FROM THE MACHINE ——
. DE LA MACHINE
H."ZSGHG% 0730) DELA MAQUNNA P —— L01 1
ELECTRIC SRRTER DEMARRAGE HECTRIQUE ABDERMASCHINE
ACTIONQ | o pe s
QUE ELECTRICO ELEKIROSIART ON- ANASSUNG m %

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

L01_1_61873 - ELECTRIC STARTER
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Pos.

30000276
30000277
30000295
31121558
31241060
31411064
56119937
56137370
56149590
56157387
58045804
58045807
58047460
58057386
58057397
58057610
58057611
59057390
59057604

Id

30000276
30000277
30000295
31121558
31241060
31411064
56119937
56137370
56149590
56157387
58045804
58045807
58047460
58057386
58057397
58057610
58057611
59057390
59057604

Quty

— e e e e e e e e e e e e e

—_—

Description

KEY

SWITCH

LAMP 12V-5W-W2,1X9,5D
SCREW TTQ M6X16 UNI 5731
HEXAGON SELFLOCK NUT M6
WASHER 6,4x12,5

BATTERY SUPPORT
BATTERY BRACKET
BATTERY BRACKET

ROD

WARNING LIGHT

LOCK COVER

WIRING

WIRING

KIT

BOX

KIT

BOX

BOX

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

L01_1_61873 - ELECTRIC STARTER

Note

20/06/2021
Page 106/ 128



| ™ ]
— - +
=5 12V
(E @
,. {56149590 (Yanmar)
+ ]H 56157387 (Honda)
— 56137370 (Yanmar)
( (R) [ L 56119937 (Honda)
- 1 1 58057610 (Yanmar)
\[:‘ g [58057386 (Yanmar)
| 58047460 (Honda)
030 50, 7 |
} 12V 14:16Ah
| (mm160x90x161)
[
HONDA } 12V33Ah
| (mm232x130x167)
05 | (DIESEL)
L100AE e }
|
A B c D }
MOTORINOD'AVVIAMENTO | GENERATORE | REGOLATORE FUSIBILI | 58057611 (Y:
STARTER GENERATOR | REGULATOR FUSES (1) Q F0825500220 T[ 58057397 ‘(Hmj; )
DEMARREUR GENERATEUR | REGULATEUR FUSIBLES (0 Fo825500210 \
MOT. DEARRANQUE GENERADOR | REGULADOR FUSIBLES 58045807 \
ANLASSMOTOR GENERATOR REGLER | SCHMELZSICHERUNGEN | [ }
\\
S % \
E F @ H ! A \
30000277 — 5 \ 58045804 (Yanmar)
BATTERIA | INTERRUTTORE SPIACARICABATTERIA SOLENOIDE | DIODO d | 30000295 (Yanmar)
BATTERY SWITCH BATTERYLONGWARN. LIGHT | SOLENOID | DIODE ’, 59057604 (Yanmar)
BATTERIE | INTERRUPTEUR TEMOINCHARG. BATTERIE SOLENOIDE | DIODE (YANMAR) 4 59057390 (Honda)
BATERIA | INTERRUPTOR LUZ CARGABATERIA SOLENOIDE | DIODO /
BATTERIE SCHALTER | BATTERIELADUNGKTRL.LAMPE | SOLENOID | DIODE g}lﬂggi
31241060 — & & 31241060
(1) sostituisce 30000276
DALLA MACCHINA AGGIORNAMENTO Rev.
AWRMENTO ELETTRECO FROM THE MACHNE ———
DE LA MACHINE
(720-730) , DELA MAQUINA MISEAJOUR L01 2
ACT/ o v, ELECTRIC SPRTER DEMARRAGE ELECTRQUE AB DERMASCHINE
APLAZAMIENTO
ARRANQUE ELECTRICO BLEKROSART 0 N. ANPASSUNG Om7 g

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

L01_2_ 70339 - ELECTRIC STARTER
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Pos.

30000277
30000295
31121558
31241060
31411064
56119937
56137370
56149590
56157387
58045804
58045807
58047460
58057386
58057397
58057610
58057611
59057390
59057604

F0825500210 F0825500210
F0825500220 F0825500220

Id

30000277
30000295
31121558
31241060
31411064
56119937
56137370
56149590
56157387
58045804
58045807
58047460
58057386
58057397
58057610
58057611
59057390
59057604

Quty

Description

SWITCH

LAMP 12V-5W-W2,1X9,5D
SCREW TTQ M6X16 UNI 5731
HEXAGON SELFLOCK NUT M6
WASHER 6,4x12,5
BATTERY SUPPORT
BATTERY BRACKET
BATTERY BRACKET
ROD

WARNING LIGHT

LOCK COVER

WIRING

WIRING

KIT

BOX

KIT

BOX

BOX

RING NUT

KEY

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

L01_2_ 70339 - ELECTRIC STARTER

Note

20/06/2021
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A =
1 = +
= . 12V
\\,,,j I
— 56149590 (DIESEL)
——® = —1_sp157387 (Honda)
[ — 56137370 (DIESEL)
( a0 [ . j L 56119937 (Honda)
- * 58057610 (DIESEL)
® O H 58057386 (DIESEL)
—‘ I L 58047460 (Honda)
3° 50, /
- 12V 14:16Ah
& (mm160x90x161)
HONDA 12V33Ah
(v }15A (mMm232x130x167)
anmar -
(Lombardini)ZSA} DIESEL A ) (DIESEL)
A B c D
MOTORINOD'AVVIAMENTO | GENERATORE | REGOLATORE FUSIBILI F0825500220
STARTER GENERATOR REGULATOR FUSES F0825500210\ Y
DEMARREUR GENERATEUR | REGULATEUR FUSIBLES (&}
MOT. DE ARRANQUE GENERADOR | REGULADOR FUSIBLES 58045807 — @ 58045804
ANLASSMOTOR GENERATOR REGLER | SCHMELZSICHERUNGEN S 30000295 ¢ (DIESEL)
30000277—% AR A9a7b0a
E F 8 H ' A7 59057390 (Honda)
BATTERIA | INTERRUTTORE SPIACARICABATTERIA SOLENOIDE | DIODO (DIESEL) (> T 31121558
BATTERY SWITCH BATTERYLONGWARN. LIGHT | SOLENOID | DIODE 0 |
BATTERIE | INTERRUPTEUR | TEMOINCHARG.BATTERIE | SOLENOIDE | DIODE 031100201 |
BATERIA | INTERRUPTOR LUZCARGABATERIA SOLENOIDE | DIODO 314110900— 7 "N T >t
BATTERIE SCHALTER | BATTERIELADUNGKTRL.LAMPE | SOLENOID | DIODE (058157405 @ 5
(58135225 ! | &— 31241060
031241060———# 4 31411064
& 31241060
DALLA MACCHINA A
AWRRMENTO ELETTRICO FROM TE MAGHNE e
DE LA MACHINE
(m-mmo) . DE LA MAQUINA L01 3
BECTRIC SARTER DEMARRAGE EECTRQUE AB DER MASCHINE
ACT[ON ARRAN (720) 823723
—— SRR ON_ (730-740) 823957 01/2(IB -

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

L01_3 110772 - ELECTRIC STARTER
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Pos.

30000277
30000295
31100201
31121558
31241060
31411064
31411090
56119937
56137370
56149590
56157387
58045804
58045807
58047460
58057386
58057610
58135225
58157405
59057390
59057604

F0825500210 F0825500210
F0825500220 F0825500220

Id

30000277
30000295
31100201
31121558
31241060
31411064
31411090
56119937
56137370
56149590
56157387
58045804
58045807
58047460
58057386
58057610
58135225
58157405
59057390
59057604

Quty

Description

SWITCH

LAMP 12V-5W-W2,1X9,5D
SCREW TTQ M6X12 UNI 5731
SCREW TTQ M6X16 UNI 5731
HEXAGON SELFLOCK NUT M6
WASHER 6,4x12,5

WASHER 9x24

BATTERY SUPPORT
BATTERY BRACKET
BATTERY BRACKET

ROD

WARNING LIGHT

LOCK COVER

WIRING

WIRING

BOX

VIBRATION-DAMPING
PLUG

BOX

BOX

RING NUT

KEY

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

L01_3 110772 - ELECTRIC STARTER

Note

20/06/2021
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A

58057767

W

580.57767

58057768

Al

&\
>

G

O

@\_
/

-
kS

Q

&
~
s
&

580.57676

)

580.57678

O—-7T

*

580.57678

Il
N

g

N
l

i
e

580.57768 v
[preey 580.57677
s v ~
. J
- -I A
- [ —
- ] KT KUPPLUNG
. - g 23 ¥ EMBRAYAGE
A H ZEZEZ EMBRAGUE
"_ axzh § CLUTCH
580.46912 580.57688 580.57772 \___ 58057772 REERE) FRIZIONE| 580.57770
DALLA MACCHINA Rev.
FROM THE MACHINE
m DE LA MACHINE M 0 1 O
DE LA MAQUINA
; (B STCKERS AUDCOLLANTS ABDERMASCHINE 730 blz (749283)
H."Z sane 720 blz (750162)
ADHESVOS AUFKLEBES IN. 710 blz (749243) Ol/Z(IB %

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

MO1_0_61343 - STICKERS
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Pos.

58046912
58057676
58057677
58057678
58057688
58057767
58057768
58057770
58057772

Id

58046912
58057676
58057677
58057678
58057688
58057767
58057768
58057770
58057772

Q.ty  Description Note
1 DECAL

DECAL

DECAL

DECAL

DECAL

DECAL

DECAL

DECAL

1 DECAL

— = e e e

—_—

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

MO1_0_61343 - STICKERS
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@3\_
-
Ty

-

G

O

AR

58057767

O—-7T

580.57678
08S

©
*
o
&

58057768

Al

(%)

58057676 58057678

&
b~

a*
o

58057768 [ |
[preey 58057677
4 v )
- . [E> @
- 3
= — %5 KUPPLUNG
. - g 23 ¥ EMBRAYAGE
A H ZEZEZ EMBRAGUE
E =35h CLUTCH
58046912 58057688 58057772 \__ 58057772 REERE) FRIZIONE| 58057770
E&%%@CMCA%'T;\NE AGGIORNAMENTO Rev.
BLITZ ssie (6 ADESIE eeon | MO0T | 1
DE LA MAQUINA
SICKERS AUDCOLLANTS ABDERMASCHINE MIEEAJBLE

ACTENQ| s o ON 2 1006

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
MO01_1_61894 - STICKERS Page 113/ 128




Pos.

58046912
58057676
58057677
58057678
58057688
58057767
58057768
58057770
58057772

Id

58046912
58057676
58057677
58057678
58057688
58057767
58057768
58057770
58057772

Q.ty  Description Note
1 DECAL

DECAL

DECAL

DECAL

DECAL

DECAL

DECAL

DECAL

1 DECAL

— = e e e

—_—

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

MO1_1_61894 - STICKERS

20/06/2021
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58057676

58057767 / I\_ /- ™ e !
g | N |0 ¥ (A
/-E O 58057724 ()
£ b= N
58057767 TRANS
v 2 . e T
SB0STT68 58057746 O 58057451 O ‘ ,;?& '
s -~ \e?
58057768 :ﬁ@g: -’:"f O | @ III
- ; 58046912
I o B P
S IE SRS AP\ |
(=)
58057770 |7 FRIZIONE ‘ 58057450 0 58057748 0 % '*
: &
9 S () (ww WP
£ - B - @©
- L4 T
NS | & = . ™ :
-SE : —— 5
HE 58057688 /ﬂ\ 2 | * g
prCh 058 z Y , Vo
\___ 58057772 REEE2d) 58057772 X / & 0 |
58057625 0 58093089 0 58057677 58057678 58057704 ()
E&%%@CMCA'::'T;\NE AGGIORNAMENTO Rev.
ADESHE DE LA MACHINE REVISION M 0 1 2
ACTH o N SICKERS AUDCOLLANTS it el HIEEAJOLR
APLAZAMIENTO
PORENES AU EES O N. ANPASSUNG O]_/Zm

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

MO1_2_110796 - STICKERS
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Pos.

58046912
58057450
58057451
58057625
58057676
58057677
58057678
58057688
58057704
58057724
58057746
58057748
58057767
58057768
58057770
58057772
58093089

Id

58046912
58057450
58057451
58057625
58057676
58057677
58057678
58057688
58057704
58057724
58057746
58057748
58057767
58057768
58057770
58057772
58093089

Q.ty  Description Note
1 DECAL
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL
1 DECAL

— = e e e e e e e e e

—_ =

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

MO1_2_110796 - STICKERS
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200

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION
M02_0_61353 - STICKERS

54.5 \
580.57638
580.57637
115
580.57643
580.57639
62 |
580.57641
5
Izl
:
580.57640 530.48656
580.57759
DALLA MACCHINA Rev.
Am E FROM THE MACHINE
DE LA MACHINE M 02 O
DE LA MAQUINA
; % STCKERS AUOCOLLANTS ABDERMASCHINE 730 blz (749283)
BLHZ sane s 720 blz (750162)
il N. 710 blz (749243) O]_/Z(m 7
20/06/2021
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Pos.

53048656
58057637
58057638
58057639
58057640
58057641
58057643
58057759

Id

53048656
58057637
58057638
58057639
58057640
58057641
58057643
58057759

Q.ty  Description Note
1 OVAL LOGO
DECAL BLITZ BCS
DECAL 710 BLITZ

—_ =

DECAL 720 BLITZ
DECAL 730 BLITZ
DECAL

OVAL LOGO

1 DECAL

—_—

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

MO02_0_61353 - STICKERS

20/06/2021
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710

134

BLITL

54.5 \
58057647 ()
580576730
, 90
58057643
58057648 () Q
62 | { )
58057674 0
<
58057649() 53048656
58057759
DALLA MACCHINA AGGIORNAMENTO Rev,
Am E FROM THE MACHINE
DE LA MACHINE REVISON M 0 2
DE LA MAQUINA MISEA JOUR 1
: SICKERS AUDCOLLANTS AB DER MASCHINE
BLITZ sxie pr—
ADHESVOS AUFIEBES O N. ANPASSNG 07/2(15 &

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

MO02_1_61385 - STICKERS

20/06/2021
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Pos.

53048656
58057643
58057647
58057648
58057649
58057673
58057674
58057759

Id

53048656
58057643
58057647
58057648
58057649
58057673
58057674
58057759

Q.ty  Description

1 OVAL LOGO
OVAL LOGO
DECAL 710 ACTION
DECAL 720 ACTION
DECAL 730 ACTION
DECAL
DECAL ACTION
1 DECAL

—_ =

—_—

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

MO02_1_61385 - STICKERS

Note

20/06/2021
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710

182

CTION

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION
M02_2_61904 - STICKERS

54.5 :
58057647
58057673
. 122
58057643
58057648 A @ / / ﬂ
62 |
58057674
head
[ ; ii§§E§§;E%3 i:: :: g
58057649 SERE
58057759
B, [ -
) % ADESME DE LA MACHINE REVISION M 0 2
m Se'le DE LA MAQUINA MISEA JOUR 2
SICKERS AUDCOLLANTS ABDERMASCHINE
A cTIoN 0 APLAZAMIENTO
ADHESNOS AUFKLEBES ON. ANPASSUNG ]Jm :
20/06/2021
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Pos.

53048656
58057643
58057647
58057648
58057649
58057673
58057674
58057759

Id

53048656
58057643
58057647
58057648
58057649
58057673
58057674
58057759

Q.ty  Description

1 OVAL LOGO
OVAL LOGO
DECAL 710 ACTION
DECAL 720 ACTION
DECAL 730 ACTION
DECAL
DECAL ACTION
1 DECAL

—_ =

—_—

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

MO02_2_61904 - STICKERS

Note

20/06/2021
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, 54.5 182
58057647 A @ / / ﬂ .
58057643 58057673
. 62
; 122 |
58057648
53048656 A @ :E ﬂ.M
93 | 58057674
58057649
2
B
g
58057759
58057668 53093088 ()
E&%%@CMCA%T{?NE AGGIORNAMENTO Rev.
ADESME DELA MACHINE REVISION M 02 3
DE LA MAQUINA
P — AUTDCOLLANTS ABDERMASCHINE MEEAJRE
AOT[ o N APLAZAMIENTO
ADHESNOS AUFKLEBES ON. ANPASSUNG 01/2(1)8 i

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION
M02_3_110814 - STICKERS

20/06/2021
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Pos.

53048656
53093088
58057643
58057647
58057648
58057649
58057668
58057673
58057674
58057759

Id

53048656
53093088
58057643
58057647
58057648
58057649
58057668
58057673
58057674
58057759

Q.ty  Description

1 OVAL LOGO
OVAL LOGO
OVAL LOGO
DECAL 710 ACTION
DECAL 720 ACTION
DECAL 730 ACTION
DECAL 740 ACTION
DECAL
1 DECAL ACTION
1 DECAL

— = e e e

—_—

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION

MO02_3 110814 - STICKERS

Note

20/06/2021
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#Ekd

| Ive i =1info - stop 2 sec.

BCS Motor mowers, BCS 2-wheel tractors - 730 Al
M.02.01.A0028_04 - STICKERS

3

% = new part

S

5%

ACTION

7




Pos. Id Q.ty  Description Note

1 58058452 DECAL 710 /11

2 58058453 DECAL 720/11

3 58058454 DECAL 730/11

4 58058455 DECAL 740 /11

5 53058450 SMALL OVAL LOGO
6 58057673 DECAL

7 58057674 DECAL ACTION

BCS Motor mowers, BCS 2-wheel tractors - 730 ACTION 20/06/2021
M.02.01.A0028_04 - STICKERS Page 126 /128



